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History of this test report

Report No. Version Description Issue Date

FR440146I 01 Initial issue of report Jul. 03, 2024

1. Revise Section 2.1 and Section 2.2

2. Add Section 3.5 and Section 3.6
FR440146I 02 Jul. 08, 2024

This report is an updated version, replacing the report
issued on Jul. 03, 2024.

Revise Section 2.2, Appendix A, Appendix C and

Appendix D
FR440146I 03 ) ) ) ) Jul. 10, 2024
This report is an updated version, replacing the report

issued on Jul. 03, 2024.

1. Add CBP test data

2. Revise Appendix F
FR440146| 04 Jul. 22, 2024

This report is an updated version, replacing the report
issued on Jul. 10, 2024.
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Summary of Test Result

Report Result
Clause Ref Std. Clause Test Items (PASS/FAIL) Remark

3.1 15.407(a)(10) 26dB Emission Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Reporting only -
3.2 15.407(a)(7) Fundamental Maximum EIRP Pass -
3.3 15.407(a)(7) Fundamental Power Spectral Density Pass -
3.4 15.407(b)(6) In-Band Emissions (Channel Mask) Pass -
3.5 15.407(d)(6) Contention Based Protocol Pass -

15.407 . .
36 KDB 987594 D02 Standard Client Proper Power Adjustment Pass i

. Measurement
Section Il. L.

15.407 Dual Client Test, Demonstration of Proper

3.7 KDB 987594 D02 | Power Adjustment based on Associated Pass -
Section II. K. AP
3.18dB
3.8 15.407(b) Unwanted Emissions Pass under the limit at
5924.96 MHz
9.10 dB
3.9 15.207 AC Conducted Emission Pass under the limit at
0.63 MHz

15.203 ;

3.10 15.407(a) Antenna Requirement Pass -

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who shall
bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken into

account.
2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.
Disclaimer:

2.

1. The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.
The purpose of different equipment name is for marketing segmentation.

Reviewed by: Wei Chen
Report Producer: Ming Chen
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1  General Description
1.1 Product Feature of Equipment Under Test

Product Feature

GSM/WCDMAJLTE/5G NR, Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n/ac/ax, Wi-Fi

General Specs 5GHz 802.11a/n/ac/ax, Wi-Fi 6GHz 802.11a/ax, NFC, WPC Rx, and GNSS.

WWAN:

<Ant. 0>: Loop Antenna

<Ant. 1>: Loop Antenna

<Ant. 2+3>: Coupling monopole Antenna
<Ant. 4>: PIFA Antenna

<Ant. 5>: PIFA Antenna

<Ant. 6>: Loop Antenna

Antenna Type <Ant. 7>: Monopole Antenna

WLAN:

<Ant. 8>: Coupling monopole Antenna
<Ant. 9>: Loop Antenna

Bluetooth: Coupling monopole Antenna
GPS/Glonass/BDS/Galileo: Coupling monopole Antenna
NFC: Loop Antenna

WPC Rx: Single Coil Antenna

Sample 1 scan (Argon)
Sample 2 scan (Xenon)
HW Version DVT2
SW Version dl4490_gms-userdebug_1.04.001.20240520_al13 (dfil_fastboot
Antenna information
. . | Ant. 8: 1.60
5925 MHz ~ 6425 MHz Peak Gain (dBi) Ant. 9 1.20
. .. | Ant. 8: 0.40
6525 MHz ~ 6875 MHz Peak Gain (dBi) Ant. 9: 0.60

Remark: The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report

summary.
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EUT Information List
SIN P/N Performed Test Item
919f8e49 944850003 RF Conducted Measurement
\VV24D00521 944850003 ) . L
Radiated Spurious Emission
V24D00144 944850006
V24D00547 944850003 .
AC Conducted Emission
V24D00390 944850006
Bdb4598b 944850003 Contention Based Protocol

TEL: 886-3-327-0868
FAX: 886-3-327-0855
Report Template No.: BU5-FR15EWL AC MA Version 2.4
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1.1.1 Antenna Directional Gain

<For CDD Mode>

Follows FCC KDB 662911 D01 Multiple Transmitter Output v02r01 F)2)f)ii)
Directional gain = Gyt + Array Gain, where Array Gain is as follows:

For power measurements on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for Nant < 4.

Ganr is set equal to the gain of the antenna having the highest gain.

For PSD measurements, the directional gain calculation.

AT 7
N S5 ‘:‘VANT

Zgj.k

j=1 | k=1

N ANT

(%)

DirectionalGain =10-log

where
Each antenna 1s driven by no more than one spatial stream;
Nss = the number of independent spatial streams of data;
N n7 = the total number of antennas

G, /20
gir= 107" if the kth antenna is being fed by spatial stream j, or zero if it is not;
Gy 1s the gam 1 dBi of the kth antenna.
As minimum Nss=1 is supported by EUT, the formula can be simplified as:
Directional gain = 10*log[(10%*?° + 10%2"° + . + 10°M"?%)? /N un7] dBi
Where G1, G2....GN denote single antenna gain.

The directional gain “DG” is calculated as following table.

DG DG

for for
Ant 8 Ant 9 Power PSD
(dBi) (dBi) (dBi) (dBi)

5925 MHz ~ 6425 MHz 1.60 1.20 1.60 4.41
6525 MHz ~ 6875 MHz 0.40 0.60 0.60 3.51

Calculation example:

If a device has two antenna, Gante= 1.60dBi; Gant7= 1.20dBi

Directional gain of power measurement = max(1.60, 1.20) + 0 = 1.60 dBi
Directional gain of PSD derived from formula which is

10 x log {{[ 10" (1.60 dBi/ 20) + 10" (1.20dBi/ 20) ]~ 2}/2}

=4.41 dBi
TEL: 886-3-327-0868 Page Number 1 7 0of 52
FAX: 886-3-327-0855 Issue Date 1 Jul. 22, 2024

Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version 1 04



ssamonas. FCC RADIO TEST REPORT Report No. : FR440146I

1.2 Modification of EUT

No modifications made to the EUT during the testing.

1.3 Testing Location

Test Site Sporton International Inc. EMC & Wireless Communications Laboratory

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City 333, Taiwan (R.O.C.)
TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.

Test Site No.

COO05-HY, DF02-HY (TAF Code: 1190)

The AC Conducted Emission and The Standard Client Proper Power
Remark Adjustment Measurement and Contention Based Protocol test item

subcontracted to Sporton International Inc. EMC & Wireless
Communications Laboratory.

Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

: Sporton Site No.
Test Site No.

THO5-HY, 03CH11-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW1190 and TW3786
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1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

¢+ FCC KDB 987594 D02 U-NIl 6 GHz EMC Measurement v02r01

+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

¢+ FCC KDB 662911 D01 Multiple Transmitter Output vO2r01.

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.

3. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, the
measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z: landscape) and
accessory (Adapter or Earphone), and adjusting the measurement antenna orientation, following

C63.10 exploratory test procedures and only the worst case emissions were reported in this report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Channel 2
BW 20M
Freq. (MHz) 5935
Channel 1 5 9 13 17 21 25 29
BW 20M
Freq. (MHz)| 5955 5975 5995 6015 6035 6055 6075 6095
Channel 3 11 19 27
BW 40M
Freq. (MHz) 5965 6005 6045 6085
Channel 7 23
BW 80M
Freq. (MHz) 5985 6065
Channel 15
BW 160M
Freq. (MHz) 6025
Channel 33 37 41 45 49 53 57 61
BW 20M
Freqg. (MHz)| 6115 6135 6155 6175 6195 6215 6235 6255
Channel 35 43 51 59
BW 40M
Freq. (MHz) 6125 6165 6205 6245
Channel 39 55
BW 80M
Freq. (MHz) 6145 6225
Channel 47
BW 160M
Freq. (MHz) 6185
TEL: 886-3-327-0868 Page Number : 10 of 52
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Channel 65 69 73 77 81 85 89 93
BW 20M
Freq. (MHz)| 6275 6295 6315 6335 6355 6375 6395 6415
Channel 67 75 83 91
BW 40M
Freq. (MHz) 6285 6325 6365 6405
Channel 71 87
BW 80M
Freq. (MHz) 6305 6385
Channel 79
BW 160M
Freq. (MHz) 6345
Channel 117 121 125
BW 20M
Freq. (MHz) 6535 6555 6575
Channel 123
BW 40M
Freq. (MHz) 6565
Channel 129 133 137 141 145 149 153 157
BW 20M
Freq. (MHz)| 6595 6615 6635 6655 6675 6695 6715 6735
Channel 131 139 147 155
BW 40M
Freq. (MHz) 6605 6645 6685 6725
Channel 135 151
BW 80M
Freq. (MHz) 6625 6705
Channel 143
BW 160M
Freq. (MHz) 6665
Channel 161 165 169 173 177 181
BW 20M
Freq. (MHz) 6755 6775 6795 6815 6835 6855
Channel 163 171 179
BW 40M
Freq. (MHz) 6765 6805 6845
Channel 167
BW 80M
Freq. (MHz) 6785
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2.2 Test Mode

This device support 26/52/106/242/484/996-tone RU.

The PSD of partial RU is reduced to be smaller than full RU according to TCB workshop interim
guidance Oct. 2022.

The 802.11ax mode is investigated among different tones, full resource units (RU), partial resource
units. The partial RU has no higher power than full RU’s, thus the full RU is chosen as main test
configuration.

The 242-tone RU is covered by 20MHz channel, 484-tone RU is covered by 40MHz channel and
996-tone RU is covered by 80MHz channel.

The SISO mode conducted power is covered by MIMO mode per chain, so only the MIMO mode is

tested.

The final test modes include the worst data rates for each modulation shown in the table below.

MIMO Mode
Modulation Data Rate
802.11a 6 Mbps
802.11ax HE20 MCSO0
802.11ax HE40 MCSO0
802.11ax HE80 MCSO0
802.11ax HE160 MCSO0

Remark: The conducted power level of each chain in MIMO mode is equal or higher than SISO mode.

Test Cases

Mode 1: WCDMA Band Il Link + WLAN (6GH2z) Link + Bluetooth Link + NFC Link
AC Conducted ) ]
+ Scan + Battery (low power) + USB Cable (Charging with AC Adapter)
Emission
for Sample 1

Remark: During the preliminary test, both charging modes (Adapter mode and WPC Rx mode) were
verified. It is determined that the adaptor mode is the worst case for official test.

TEL: 886-3-327-0868 Page Number 1 12 of 52
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<Sample 1>
UNII-5 UNII-7
Ch. # (5925-6425 MHz) (6525-6875 MHz)
802.11a 802.11a
001
L Low 117
002
Middle 049 149
H High 093 181
Straddle - 185
UNII-5
Ch. # (5925-6425 MHz)
802.11ax HE20 802.11ax HE40 802.11ax HE8O 802.11ax HE160
001
L Low 003 007 015
002
Middle 049 051 055 047
H High 093 091 087 079
UNII-7
Ch. # (6525-6875 MHz)
802.11ax HE20 802.11ax HE40 802.11ax HE8O 802.11ax HE160
L Low 117 123 135 -
Middle 149 147 151 -
H High 181 179 167 143
Straddle 185 187 - 175
<Sample 2>
UNII-5 UNII-5
Ch. # (5925-6425 MHz) (5925-6425 MHz)
802.11a 802.11ax HE8O
L Low 002 007

Remark: Based on ANSI C63.10 clause 5.6.2.2, b) Spurious emissions, measure the mode with the
highest output power and the mode with highest output power spectral density for each modulation family.
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2.3 Connection Diagram of Test System

System BT
Simulator AP router Motebook GPS Station Earphone
Power EUT
Source Notebook
Earphone ‘ WLAN AP Monitor ‘

This example is connection diagram of EUT test configurations.,
For detail, please refer to test mode configuration and setup pholographs for each test item.

2.4 Support Unit used in test configuration and system

Item [Equipment Brand Name |Model Name FCC ID Data Cable |Power Cord

1. |System Simulator |Anritsu MT8820C N/A N/A Unshielded, 1.8m

2. |Bluetooth Earphone [Sony Ericsson |MW600 PY7DDA-2029 |[N/A N/A

3. |WLANAP ASUS GT-AXE11000 FCC DoC N/A Unshielded, 1.8m
AC I/P:

4. |Notebook DELL Latitude 3400 FCCDoC  |N/A Unshielded, 1.2 m
DC O/P:
Shielded, 1.8 m

5. |SD Card ADATA MicroSD HC FCC DoC N/A N/A

6. |NFC Card Metro Taipei |Easy Card N/A N/A N/A

2.5 EUT Operation Test Setup

The RF test items, utility “QRCT 4.0.00206.0” was installed in Notebook which was programmed in
order to make the EUT get into the engineering modes to provide channel selection, power level, data
rate and the application type and for continuous transmitting signals.

TEL: 886-3-327-0868 Page Number 1 14 of 52
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2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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3 Test Result
3.1 26dB & 99% Occupied Bandwidth Measurement

3.1.1Limit of 26dB & 99% Occupied Bandwidth

<FCC 14-30 CFR 15.407>
(2)(10) The maximum transmitter channel bandwidth for U-NII devices in the 5.925-7.125 GHz
band is 320 megahertz.

3.1.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section C) Emission bandwidth

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.

Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement

as needed until the RBW/EBW ratio is approximately 1%.

7. For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

8. Measure and record the results in the test report.

o g A~ WD

3.1.4Test Setup

(ol ] O
Spectrum Analyzer EUT
3.1.5Test Result of 26dB & 99% Occupied Bandwidth
Please refer to Appendix A.
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3.2 Fundamental Maximum EIRP Measurement

3.2.1Limit of Fundamental Maximum EIRP
<FCC 14-30 CFR 15.407>

(a)(7) For client devices, except for fixed client devices as defined in this subpart, operating under the
control of a standard power access

point in 5.925-6.425 GHz and 6.525-6.875 GHz bands, the maximum power spectral density must not
exceed 17 dBm e.i.r.p. in any 1-megahertz band, and the maximum e.i.r.p. over the frequency band of
operation must not exceed 30 dBm and the device must limit its power to no more than 6 dB below its
associated standard power access point's authorized transmit power.

3.2.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2.3Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New

Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle
correction factor is required.

5. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01.

3.2.4Test Setup

B ]

Attenuator
Power Meter i EUT
3.2.5Test Result of Fundamental Maximum EIRP
Please refer to Appendix A.
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3.3 Fundamental Power Spectral Density Measurement

3.3.1Limit of Fundamental Power Spectral Density
<FCC 14-30 CFR 15.407>

(a)(7) For client devices, except for fixed client devices as defined in this subpart, operating under the
control of a standard power access point in 5.925-6.425 GHz and 6.525-6.875 GHz bands, the
maximum power spectral density must not exceed 17 dBm e.i.r.p. in any 1-megahertz band.

3.3.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.3.3Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).

- Measure the duty cycle.
+ Set span to encompass the entire emission bandwidth (EBW) of the signal.
- Set RBW =1 MHz.
- Set VBW = 3 MHz.
« Number of points in sweep = 2 Span / RBW.
- Sweep time = auto.
+ Detector = RMS

- Trace average at least 100 traces in power averaging mode.

« Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6 dB if
the duty cycle is 25 percent.

1. The RF output of EUT was connected to the spectrum analyzer by a low loss cable.

2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and
record it.

3.  For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter
Output v02r01.
Method (a): Measure and sum the spectra across the outputs.

The total final Power Spectral Density is from a device with 2 transmitter outputs. The spectrum
measurements of the individual outputs are all performed with the same span and number of
points; the spectrum value in the first spectral bin of output 1 is summed with that in the first
spectral bin of output 2 to obtain the value for the first frequency bin of the summed spectrum.
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3.3.4Test Setup

(ol ] O
Spectrum Analyzer EUT
3.3.5Test Result of Power Spectral Density
Please refer to Appendix A.
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3.4 In-Band Emissions (Channel Mask)

3.4.1Limit of Unwanted Emissions

<FCC 14-30 CFR 15.407>

(a)(6) For transmitters operating within the 5.925-7.125 GHz bands: Power spectral density must
be suppressed by 20 dB at 1 MHz outside of channel edge, by 28 dB at one channel bandwidth
from the channel center, and by 40 dB at one- and one-half times the channel bandwidth away
from channel center. At frequencies between one megahertz outside an unlicensed device's
channel edge and one channel bandwidth from the center of the channel, the limits must be
linearly interpolated between 20 dB and 28 dB suppression, and at frequencies between one
and one- and one-half times an unlicensed device's channel bandwidth, the limits must be
linearly interpolated between 28 dB and 40 dB suppression. Emissions removed from the
channel center by more than one- and one-half times the channel bandwidth must be
suppressed by at least 40 dB.

3.4.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3Test Procedures

The testing follows FCC KDB 987594 D02 U-NIl 6GHz EMC Measurement vO2r01.

Section J) In-Band Emissions.

1. Take nominal bandwidth as reference channel bandwidth provided that 26 dB emission
bandwidth is always larger than nominal bandwidth

2. Measure the power spectral density (which will be used for emissions mask reference) using the
following procedure:

a) Set the span to encompass the entire 26 dB EBW of the signal.

b) Set RBW = same RBW used for 26 dB EBW measurement.

c) Set VBW 2 3 X RBW

d) Number of points in sweep =[2 X span / RBW].

e) Sweep time = auto.

f) Detector = RMS (i.e., power averaging)

g) Trace average at least 100 traces in power averaging (rms) mode.

h) Use the peak search function on the instrument to find the peak of the spectrum.

3. Using the measuring equipment limit line function, develop the emissions mask based on the
following requirements. The emissions power spectral density must be reduced below the peak
power spectral density (in dB) as follows:

a. Suppressed by 20 dB at 1 MHz outside of the channel edge.
b. Suppressed by 28 dB at one channel bandwidth from the channel center.

c. Suppressed by 40 dB at one- and one-half times the channel bandwidth from the channel

center.
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4.  Adjust the span to encompass the entire mask as necessary.
5. Clear trace.
6. Trace average at least 100 traces in power averaging (rms) mode.
7. Adjust the reference level as necessary so that the crest of the channel touches the top of the

emission mask.

3.4.4Test Setup

e ]

Spectrum Analyzer EUT

3.4.5Test Result of In-Band Emissions (Channel Mask)

Please refer to Appendix A.
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3.5 Contention Based Protocol

3.5.1Limit of Contention Based Protocol

<FCC 14-30 CFR 15.407>

(d)(6) All U-NII transmitters, except for standard power access points and fixed client devices,
operating in the 5.925-7.125 GHz band must employ a contention-based protocol.

FCC KDB 987594 D02 U-NIl 6GHz EMC Measurement v01r01

Unlicensed low-power indoor devices must detect co-channel radio frequency power that is at
least -62 dBm or lower. Upon detection of energy in the band, unlicensed low power indoor
devices must vacate the channel and stay off the channel as long as detected radio frequency
power is equal to or greater than the threshold (-62 dBm). The -62 dBm (or lower) threshold is
referenced to a 0 dBi antenna gain. To ensure incumbent operations are reliably detected in the
band, low power indoor devices must detect RF energy throughout their intended operating
channel. For example, an 802.11 device that plans to transmit a 40 MHz- wide signal (on a
primary 20 MHz channel and a secondary 20 MHz channel) must detect energy throughout the
entire 40 MHz channel. Additionally, low-power indoor devices must detect co-channel energy
with 90% or greater certainty.

Table 1. Criteria to determine number of times detection threshold test may be performed

Placement of Incumbent

If Number of Tests . .
Transmission
Tune incumbent and EUT
BWiyr < BW,, Once fneumbe
transmissions (f; = f5)
Incumbent transmission is
BW, e < BWeyr < 2BW),, Once

contaied within BWgy7
Incumbent transmission is
located as closely as
Twice. Incumbent transmission | possible to the lower edge
is contained within BWgyr and upper edge,
respectively, of the EUT
channel
Incumbent transmission is
located as closely as
possible to the lower edge
of the EUT channel, in the
middle of EUT channel,
and as closely as possible
to the upper edge of the
EUT channel

ZBVVITN: < BWEUT < 4BM/[11€

BWgyr > 4BW),, Three times

where:
BWEUT: Transmission bandwidth of EUT signal
BW nc: Transmission bandwidth of the simulated incumbent signal (10 MHz wide AWGN signal)

fcl: Center frequency of EUT transmission

fc2: Center frequency of simulated incumbent signal
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EUT Signal
Incumbent Signal - {—]
a >
fe2 fer Frequency
EUT Signal

Figure 1. Two possible scenarios where a) center frequency of EUT transmission falls within

\

Incumbent Signal _ {—]
b

fex fer Frequency

incumbent's bandwidth, or b) outside of it

3.5.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.5.3Test Procedures

The testing follows FCC KDB 987594 D02 U-NIl 6GHz EMC Measurement vO1.
Section |) Contention Based Protocol
Conducted method Step-by-Step Procedure, Conducted Setup

1. Configure the EUT to transmit with a constant duty cycle.

2. Setthe operating parameters of the EUT including power level, operating frequency, modulation
and bandwidth.

3. Set the signal analyzer center frequency to the nominal EUT channel center frequency. The
span range of the signal analyzer shall be between two times and five times the OBW of the
EUT.

4.  Connect the output port of the EUT to the signal analyzer 2, as shown in test setup Figure 2.
Ensure that the attenuator 2 provides enough attenuation to not overload the signal analyzer 2
receiver.

5. Monitoring the signal analyzer 2, verify the EUT is operating and transmitting with the
parameters set at step two.

6. Using an AWGN signal source, generate (but do not transmit, i.e., RF OFF) a 10 MHz-wide
AWGN signal. Use Table 1 to determine the center frequency of the 10 MHz AWGN signal
relative to the EUT’s channel bandwidth and center frequency.

7. Set the AWGN signal power to an extremely low level (more than 20 dB below the -62 dBm
threshold). Connect the AWGN signal source, via a 3-dB splitter, to the signal analyzer 1 and the
EUT as shown in test setup Figure 2.

8.  Transmit the AWGN signal (RF ON) and verify its characteristics on the signal analyzer 1.
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10.

11.

12.

Monitor the signal analyzer 2 to verify if the AWGN signal has been detected and the EUT has
ceased transmission. If the EUT continues to transmit, then incrementally increase the AWGN
signal power level until the EUT stops transmitting.

(Including all losses in the RF paths) Determine and record the AWGN signal power level (at the
EUT’s antenna port) at which the EUT ceased transmission. Repeat the procedure at least 10
times to verify the EUT can detect an AWGN signal with 90% (or better) level of certainty.

Refer to Table 1 to determine number of times the detection threshold testing needs to be
repeated. If testing is required more than once, then go back to step 5, choose a different center
frequency for the AWGN signal and repeat the process.

For the contention-based protocol test where only one channel in each supported sub-band
needs to be tested. The narrowest and widest bandwidth in each channel shall be measured
EUT was driven in MIMO mode, the interferer level was injected to both chains to monitor the
performance, while the interferer level is determined according the lowest antenna gain among
both antennas (i.e, lower interferer level).

3.5.4Test Setup

Conducted Setup

© ] 4 * RF In
AR
AWGN Signal Source +—0— Al ﬂ+ -3dB

™

Ty Ve =~
RF In Trig. Out Trig. In
] Signal Analyzer 1 —— Signal Analyzer 2

Atten. 1 -

™ I ™

g - ~ Atten. 2

( \ o
EUT e o/Wia
Port1 Port 2 ‘
\ J

Figure 2. Contention-based protocol test setup, conducted method Step-by-Step Procedure,
Conducted Setup

3.5.5Support Unit used in test configuration and system

Instrument Brand Name Model No. Characteristics
WLAN AP Qualcomm Wakiki Standard AP
Notebook Acer N15C1 LAN

3.5.6 Minimum Antenna gain for Contention Based Protocol Test

<UNII-5>: 0.45 dBi
<UNII-7>: 0.13 dBi

CBP Antenna Gain

Note: The CBP antenna gain is considering the minimum gain from closed mode as worse case.
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3.5.7Test Summary of Contention Based Protocol Test

: Temperature : 21.5~23.8°C
Test Engineer : Ray Wang - —
Relative Humidity : [55.2~60.1%
Injected Regulated
Channel Channel Incumbent Detection Adjusted )
AWGN Threshold Margin
Band Freq. BW freq. Rate Power
Level level (dB)
(MHz) (MHz) (MHz) (%) (dBm)
(dBm) (dBm)
100 -62 -82.45 20.45
-82.00
Result: Stop Transmission
<90 -62 -84.45 22.45
6135 20 6135 -84.00
Result: Minimal Operation
0 -62 -85.45 23.45
-85.00
Result: Normal Operation
100 -62 -80.64 18.64
-80.19
Result: Stop Transmission
<90 -62 -84.64 22.64
6110 -84.19
Result: Minimal Operation
0 -62 -85.64 23.64
-85.19
UNII Result: Normal Operation
Band 5 100 -62 -77.02 15.02
-76.57
Result: Stop Transmission
<90 -62 -79.02 17.02
6185 160 6185 -78.57
Result: Minimal Operation
0 -62 -80.02 18.02
-79.57
Result: Normal Operation
100 -62 -80.53 18.53
-80.08
Result: Stop Transmission
<90 -62 -83.53 21.53
6260 -83.08
Result: Minimal Operation
0 -62 -84.53 22.53
-84.08
Result: Normal Operation

Note 1: Adjusted Power = Injected AWGN Level - minimum antenna gain (0.45 dBi).

Note 2: The antenna gain has included the path loss between RF connector and antenna.

Note 3: Margin = Regulated Threshold level - Adjusted Power.
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Injected ) Regulated i
Channel Channel Incumbent Detection Adjusted )
AWGN Threshold Margin
Band Freq. BW freq. Rate Power
Level level (dB)
(MHz) (MHz) (MHz) (%) (dBm)
(dBm) (dBm)
100 -62 -82.62 20.62
-82.49
Result: Stop Transmission
<90 -62 -82.62 20.62
6695 20 6695 -82.49
Result: Minimal Operation
0 -62 -83.62 21.62
-83.49
Result: Normal Operation
100 -62 -79.90 17.90
-79.77
Result: Stop Transmission
<90 -62 -82.90 20.90
6590 -82.77
Result: Minimal Operation
0 -62 -83.90 21.90
-83.77
UNII Result: Normal Operation
Band 7 100 -62 -78.76 16.76
-78.63
Result: Stop Transmission
<90 -62 -79.76 17.76
6665 160 6665 -79.63
Result: Minimal Operation
0 -62 -80.76 18.76
-80.63
Result: Normal Operation
100 -62 -75.94 13.94
-75.81
Result: Stop Transmission
<90 -62 -82.94 20.94
6740 -82.81
Result: Minimal Operation
0 -62 -83.94 21.94
-83.81
Result: Normal Operation

Note 1: Adjusted Power = Injected AWGN Level - minimum antenna gain (0.13 dBi).
Note 2: The antenna gain has included the path loss between RF connector and antenna.

Note 3: Margin = Regulated Threshold level - Adjusted Power.
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3.5.8Test Plots of Contention Based Protocol Test

Contention Based Protocol Result Plots on U-NII 5 (AWGN Interference)

802.11ax (HE20) / 6135MHz
Threshold Level (TL) = -82.00dBm

802.11ax (HE20) / CH37

Test result is pass due to no transmission occur.

03:07:27 20.07.2028

Span 20.0 MHz

17T Time (Sec)

Contention Based Protocol - UNII 5, EUT-6135(BW20), SG-6135

Interference (11~12), Start At (11): 2 Second.

[IeTere—— 12 [ttt pssse

_20-

-30-

40—

50—

60~ |

2024/07/19 - 01:26

802.11ax (HE20) / 6135MHz
Threshold Level (TL) = -82.97dBm

802.11ax (HE20) / CH37

Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 5, EUT-6135(BW20), SG-6135(-1)

Interference (11~12), Start At (11): 2 Second.

1 12
10- ey o o]
i
o-
20-
30- I |
|- L
- P -50- B i b
e % s
V17T Time (Sec) 2024/07719 - 01:33
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Contention Based Protocol Result Plots on U-NII 5 (AWGN Interference)

802.11ax (HE160) / 6110MHz (Lower edge)
Threshold Level (TL) = -80.19dBm

802.11ax (HE160) / CH47 (Lower edge)

Test result is pass due to no transmission occur.

1000 pts 2.0 MHe/

Power
2019 dBm
2019 dBm

03:07:37 20.07.202%

Span 20.0 MHz

Contention Based Protocol - UNII 5, EUT-6185(BW160), SG-6110

Interference (11~12), Start At (11): 2 Second
10~ i 12
0- MMW’*I
10-
20-
ittt by haban s bl o
_30-

40~

50—

60 |
0 14
V177 Time (Sec) 2024/07/20 - 0454

802.11ax (HE160) / 6110MHz (Lower edge)
Threshold Level (TL) = -81.22dBm

802.11ax (HE160) / CH47 (Lower edge)

Transmit when the interferer is 1dB lower.

n Offiet -LEDAD = RBW T0DRIL
ba swT s ® VBW 00Kz Mod

1000 pts 2.0 MHe/

Power
£1.22d8m
£123dBm

03:07:42 20.07.2028

Span 20.0 MHz

Contention Based Protocol - UNII 5, EUT-6185(BW160), SG-6110(-1)

Interference (11~12), Start At (11): 2 Second.
10-
" 12
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50—
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Contention Based Protocol Result Plots on U-NII 5 (AWGN Interference)

802.11ax (HE160) / 6185MHz (Middle)
Threshold Level (TL) = -76.57dBm

802.11ax (HE160) / CH47 (Middle)

Test result is pass due to no transmission occur.

03:07:47 20.07.2028

1000 pts 2.0 MHe/ Span 20.0 MHz

Power
-76.57 dBm
7657 dBm

Contention Based Protocol - UNII 5, EUT-6185(BW160), SG-6185

Interference (11~12), Start At (11): 2 Second.

" 12
Hpererbattorident, s

-30-

_40-

50—

-60- | 1
0 14
V1T Time (Sec) 2024/07/18 - 2333

802.11ax (HE160) / 6185MHz (Middle)
Threshold Level (TL) = -77.54dBm

802.11ax (HE160) / CHA7 (Middle)

Transmit when the interferer is 1dB lower.

ba swT

oftsat 180

REW 100k11:
VEW 300kt Mods

Contention Based Protocol - UNII 5, EUT-6185(BW160), SG-6185(-1)

Interference (11~12), Start At (11): 2 Second.

10 i 2 ]
e rahess vl el st
o-
_10-
_20-
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| L
1000 2.0 MHz/ 5 20.0 MHz =0 i i : ‘
Power -60- | ]
i ] s
viTT Time (Sec) 2024/07/18 - 23:33
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Contention Based Protocol Result Plots on U-NII 5 (AWGN Interference)

802.11ax (HE160) / 6260MHz (Upper edge)
Threshold Level (TL) = -80.08dBm

802.11ax (HE160) / CH47 (Upper edge)

Test result is pass due to no transmission occur.

1000 pts 2.0 MHe/
Power
0,08 dBm

20,08 dBm

03:07:58 20.07.2028

Span 20.0 MHz

Contention Based Protocol - UNII 5, EUT-6185(BW160), SG-6260

Interference (11~12), Start At (11): 2 Second.

" 12

o- mm«m.vj PP, W
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-50-

50- | i

0 14

V17T Time (Sec) 2024/07/19 - 01:13

802.11ax (HE160) / 6260MHz (Upper edge)
Threshold Level (TL) = -81.03dBm

802.11ax (HE160) / CH47 (Upper edge)

Transmit when the interferer is 1dB lower.

n Offiet -LEDAD = RBW T0DRIL
DaB SWT Tms ® VBW 30Kz Mod

1000 pts 2.0 MHe/

Power
£1.03d8m
£1.03dBm

03:08:03 20.07.202%

Span 20.0 MHz

Contention Based Protocol - UNII 5, EUT-6185(BW160), SG-6260(-1)

Interference (11~12), Start At (11): 2 Second.
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Contention Based Protocol Result Plots on U-NII 7 (AWGN Interference)

802.11ax (HE20) / 6695MHz 802.11ax (HE20) / CH149

Threshold Level (TL) = -82.49dBm Test result is pass due to no transmission occur.

e o : Contention Based Protocol - UNII 7, EUT-6695(BW20), SG-6695

Interference (11~12), Start At (11): 2 Second.
20-
" 12
10— shAnipmen i ey bbb, st
o
0-
20—
30-
40-
1000 pts 2.0 MHz/ Span 20.0 MHz -50- = & = :
2 Result Summary . 50~ L ]
| = 3209 dbi 0 14
V177 Time (Sec) 2024/07/19 - 0143
802.11ax (HE20) / 6695MHz 802.11ax (HE20) / CH149
Threshold Level (TL) = -83.39dBm Transmit when the interferer is 1dB lower.
o : Contention Based Protocol - UNII 7, EUT-6695(BW20), SG-6695(-1)
Interference (11~12), Start At (11): 2 Second.
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Contention Based Protocol Result Plots on U-NII 7 (AWGN Interference)

802.11ax (HE160) / 6590MHz (Lower edge)
Threshold Level (TL) = -79.77dBm

802.11ax (HE160) / CH143 (Lower edge)

Test result is pass due to no transmission occur.

03:08:18 20.07.202%

1000 pts 2.0 MHe/ Span 20.0 MHz

Power
-79.77 dBm
7977 dBm

Contention Based Protocol - UNII 7, EUT-6665(BW160), SG-6590

Interference (11~12), Start At (11): 2 Second.
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802.11ax (HE160) / 6590MHz (Lower edge)
Threshold Level (TL) = -80.75dBm

802.11ax (HE160) / CH143 (Lower edge)

Transmit when the interferer is 1dB lower.
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03:08:23 20.07.202%

Mo

1000 pts 2.0 MHe/ Span 20.0 MHz
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Contention Based Protocol - UNII 7, EUT-6665(BW160), SG-6590(-1)

Interference (11~12), Start At (11): 2 Second.
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Contention Based Protocol Result Plots on U-NII 7 (AWGN Interference)

802.11ax (HE160) / 6665MHz (Middle)
Threshold Level (TL) = -78.63dBm

802.11ax (HE160) / CH143 (Middle)

Test result is pass due to no transmission occur.

03:08:28 20.07.2028

1000 pts 2.0 MHe/ Span 20.0 MHz

Power
-78.63dBm
7863 dBm

Contention Based Protocol - UNII 7, EUT-6665(BW160), SG-6665

Interference (11~12), Start At (11): 2 Second.
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802.11ax (HE160) / 6665MHz (Middle)
Threshold Level (TL) = -79.60dBm

802.11ax (HE160) / CH143 (Middle)

Transmit when the interferer is 1dB lower.
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Contention Based Protocol - UNII 7, EUT-6665(BW160), SG-6665(-1)

Interference (11~12), Start At (11): 2 Second.
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Contention Based Protocol Result Plots on U-NII 7 (AWGN Interference)

802.11ax (HE160) / 6740MHz (Upper edge)
Threshold Level (TL) = -75.81dBm

802.11ax (HE160) / CH143 (Upper edge)

Test result is pass due to no transmission occur.

1000 pts 2.0 MHe/

Power
-75.31 dBm
7531 dBm

03:08:39 20.07.2028

Span 20.0 MHz

Contention Based Protocol - UNII 7, EUT-6665(BW160), SG-6740

Interference (11~12), Start At (11): 2 Second.
10-

1 12
0- MLme.I MNP w
“10-
20-
i o bt
L URYTVIORY ST T [Py TP Y TRV W'Y LYo o v}
_a0-
50—
60- ; ;
0 14
V1T Time (Sec) 2024/07/19 - 1304

802.11ax (HE160) / 6740MHz (Upper edge)
Threshold Level (TL) = -76.84dBm

802.11ax (HE160) / CH143 (Upper edge)

Transmit when the interferer is 1dB lower.

n Offiet -LEDAD = RBW T0DRIL
ba swT VEW 300kt Mods

1000 pts 2.0 MHe/ Span 20.0 MHz

Power
-76.31 dBm
7631 dBm

03:08:48 20.07.202%

Contention Based Protocol - UNII 7, EUT-6665(BW160), SG-6740(-1)

Interference (11~12), Start At (11): 2 Second.
10-
" 12

0- M-MM»J-W‘] oot
-10-
_20-

-30- IPIYTFWNT Y1 VTP P NN T 1 YIGON (TP YO YT Y B P
itk u Y A W

L

_40-

50—

-80- | i
0 14
V1T Time (Sec) 2024/07/19 - 1307
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CBP verify with frequency domain plots

The device does not support channel puncturing with regards to Contention Based Protocol.

The entire bandwidth 160MHz stops transmission after the incumbent signal appears.

Otherwise, the entire 80MHz bandwidth is reduced to 20MHz or 80MHz.

Before incumbent injected on 160MHz channel

After 10MHz incumbent injected on center of channel,

the entire 160MHz bandwidth stops transmission.

= REW 1 Mz
A SWT 100ms = VEW 3MH: _ Mode Auta Sweep
1 Occupled Bandwidth

23:43:20 18.07.2024

01:13:01 15.07.2024

After 10MHz incumbent injected on bottom of channel,
1. the EUT bandwidth is reduced from 80MHz to
20MHz channel.

2. the entire 160MHz bandwidth stops transmission.

After 10MHz incumbent injected on top of channel, the
1. EUT bandwidth is reduced from 80MHz to 80MHz
channel.

2. the entire 160MHz bandwidth stops transmission.

01:13:35 13.07.2024

01:12:24 13.07.2024
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3.6 Standard Client Proper Power Adjustment Measurement

3.6.1

3.6.2

3.6.3

Limit of Standard Client Proper Power Adjustment

15.407 KDB 987594 D02 Section Il. L. Power limits for standard client devices
¢) The maximum power limits shall remain at least 6 dB below the power levels authorized for the

associated standard-power access point

Test Procedures of Standard Client Proper Power Adjustment

The testing follows FCC KDB 987594 D02 U-NII 6 GHz EMC Measurement v02r01.

Section L. Proper Power Adjustment

Proper Power Adjustment, Client Devices Connected to a Standard Power
Access Point

A client device that connects to a Standard Power AP must limit its power to a minimum of 6 dB lower
than its associated Standard Power access point's authorized transmit power. The term "authorized"

means the AFC-approved power level for the AP to use on a particular channel.

Test procedure to show that the client device can lower its power accordingly.

3.6.4Test Procedure:

1. Connect equipment as shown in Figure 7 below.

2. Adjust Atten 1 to Std Power AP so as to facilitate error free communication with the Client but
protect the Client receiver from overload or damage.

3.  Configure the Client and AP so that they associate and start sending data (stream data). The AP
should be configured such that its registered power is 36 dBm EIRP.

4.  Verify transmission between Client and Std Power AP. Additional attenuators may be required to
protect measurement equipment. Measure the Client RF power using any of the methods in
C63.10 for NIl devices.

5. Use this power, along with its antenna gain, to calculate the Client EIRP.

6. The Client EIRP should be minimally 6 dB lower than that of the AP.

7. Repeat Steps 2 through 5 at two other selected measurement points — the first at the midpoint

and the second at the lowest rated power of the client as declared by the manufacturer.
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Std. Power AP
o
Alten, )
4
CLIENTY E @ Directional Coupler ® e./Y -

E

o

Spectrum

Analyzer

Figure 7. Test setup for conducted testing
3.6.5 Test Result Summary
Companion Standard Power AP: Brand name: Qualcomm, Model name: Wakiki

802.11ax 20MHz bandwidth

Test channel 69

Client MIMO Client EIRP AP EIRP AP to client
conducted (dBm) (dBm) EIRP Delta
Power (dBm) (dB)
Maximum EIRP 24.71 26.31 34.90 8.59
Midpoint EIRP 17.88 19.48 25.80 6.32
Lowest EIRP 14.16 15.76 21.80 6.04
Requirement At least 6 dB
Result Pass
Note: Client EIRP = Client conducted power + antenna gain 1.6dBi
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3.6.6 Test Result Plot

Measured highest power

AP BIRP & 2 Client conducted power 24.71dBm

& Spectrum
sdam Offset 2 s6L
0ds SWT Auto Swe [
*1m Avg

RF Test Equipment monitors the output of the AFC DUT on channel 69 bandwidth 20

‘Confirm that the AFC DUT transmit pewer in the band is less than CEILINGILP! limits {5 demimHz PSD) , 5P
limits (21.9 dBm/MHz PSD, 34.9 dBm EIRP) in Spectrum Reponse] and does not exceed limits in adjacent
Irequencies

1001 pts 613 MHz/

Power
24.71 dBm
24.71 dBm

04:38:53 MM 05/21/2024

Measured mid-point power

AP SIN P E2set 2 Client conducted power 17.88dBm

MultiView 22 Spectrum
6L
Count 300/300
®1Rm Awg

RF Test Equipment monitors the output of the AFC DUT on channel 68 bandwidth 20

e AEC DUT transmit powe in the band s lass than CEILINGILS
mIMHz PSD, 255 dBm EIRP) in Spectrum Reponse] and does n

1001 pts 613 MHz/

Power
17.88 dBm
17.88 dBm

05:25:37 B4 05/21/2024
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AP EIRP 21.8dBm

Measured lowest power
Client conducted power 14.16dBm

RF Test Equipment monitors the output of the AFC DUT on channel 69 bandwidth 20

Canfirm that the AFT DUT transmit power in the band is less than CEILING[LPA imits {5 d8mMHz PSD) , 5P
iwits (8.5 GBIMHz PSD, 218 dBm 1 a
frequencies

=3 KX

04:22:32 B4 05/21/2024

1001 pts

6L
Count 300/300
®1Rm Awg

8.13 MHz/

5
14.16 dBm
1416 dBm
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3.7 Dual Client Test, Demonstration of Proper Power Adjustment based
on Associated AP

3.7.1 Limit of Proper Power Adjustment

15.407 KDB 987594 D02 Section II. K. Power limits for standard client devices

A client device may connect to a Standard Power AP with a maximum power level of 30 dBm EIRP. A

client may also connect to a Low Power indoor AP, but the power level is limited to a maximum of 24
dBm EIRP.

3.7.2 Test Procedures of Standard Client Proper Power Adjustment

The testing follows FCC KDB 987594 D02 U-NIl 6 GHz EMC Measurement v02r01.

Section K. Dual Client Test, Demonstration of Proper Power Adjustment based on Associated AP

3.7.3Test Procedure:

1. Connect equipment as shown in Figure 6 below..

2. Adjust Atten 2 to Std Power AP so as to facilitate error free communication with the Client (Atten
1 should be set to High on the RF path to the Low Power AP)

3.  Configure the Client and APs so that they associate and start sending data (stream data). It is
important that the client is configured to transmit at its highest power level. Initially, because the
attenuation on Atten 1 is set high, the Client will only associate with the Std Power AP.

4.  Verify transmission between Client and Std Power AP. Additional attenuators may be required to
protect measurement equipment. Measure the Client RF power using any of the methods in
C63.10 for NIl devices.

5. Gradually increase Atten 2 while at the same time decreasing Atten 1. This simulates the Client
moving from outdoors to indoors. At some level of attenuation the Client should associate with
the Low Power indor AP.

6.  Verify transmission between Client and Low Power AP.

7. Measure the RF power of the Client device using the same method as in step 4. Verify the
power is no more than 24 dBm EIRP
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Low Power AP Std. Power AP

L L

Atten. 1
4
vy
g Y
| | Atten. 2
CLIENT ®——@ Directional Coupler @—@—— -3dB 4
—'7' . _ o W\ g
S B
Spectrum
Analyzer

Figure 6. Test setup for conducted testing

3.7.4 Test Result Summary

Companion Standard Power AP: Brand name: Qualcomm, Model name: Wakiki
Companion Indoor Power AP: Brand name: ASUS, Model name: GT-AXE11000
802.11ax 20MHz bandwidth

Test channel 49

Client . ..
conducted CI'?dnérEI)RP L”(nd'tBlrEr:)RP Result
Power (dBm)
Indoor EIRP 7.30 8.90 24 Pass
Standard EIRP 24.71 26.31 30 Pass

Note: Client EIRP = Client conducted power + antenna gain 1.6dBi
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3.7.5 Test Result Plot

BW 1 MHz
= VBW IMiz M

Measured Indoor power
Client conducted power 7.30dBm

CF 6,195 GHz 1001 pis 8.13 MHa/ Span 1.3 MHz

2 Result Summary
Channel Power
7.30 dBm

Tx1 (Ref)
730 dBm

Tx Total

09:58:01 PM  06/17/2024

Measured Standard power
Client conducted power 24.71dBm

CF 6.295 GHz 1001 pes B.13 MHz/ Span B1.3 MHz

2 Result Summary

Power
24.71 dBm
2471 dBm

04:38:53 PM 05/21/2024
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3.8 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious
emissions and out of band emissions measurement.
3.8.1Limit of Unwanted Emissions

(1) For transmitters operating within the 5.925-7.125 GHz band: Any emissions outside of the
5.925-7.125 GHz band must not exceed an e.i.r.p. of —27 dBm/MHz.

EIRP (dBm) Field Strength at 3m (dBuV/m)
- 27 (RMS) 68.3
- 7 (Peak) 88.3

According 987594 D02 U-NIl 6GHz EMC Measurement v02r01 section G:
Unwanted emissions outside of restricted bands are measured with a RMS detector.

In addition, 15.35(b) applies where the peak emissions must be limited to no more than 20 dB

above the average limit

(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

-|;:— 1000000302

b

HV/m, where P is the eirp (Watts)

3.8.2Measuring Instruments

Please refer to the measuring equipment list in this test report.
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3.8.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000MHz
RBW = 120 kHz
VBW =300 kHz
«  Detector = Peak
«  Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW = 3 MHz
Detector = Peak
+  Sweep time = auto
«  Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz
RBW =1 MHz
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading.

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-*.

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from O degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic
emission level is with at least 6 dB margin against average limit line, the position is marked as
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3.8.4Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

0o
Spectrum Analyzer | Receiver
For radiated test from 1GHz to 18GHz
RX Antenna
TS [T

""" = =] :
1
1.5m :
|
= IR A
Metal Full Soldered Ground Plane
oo
Spectrum Analyzer / Receiver
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

3.8.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB

lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.8.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.8.7Duty Cycle

Please refer to Appendix E.

3.8.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix C and D.

TEL: 886-3-327-0868 Page Number : 46 of 52
FAX: 886-3-327-0855 Issue Date 1 Jul. 22, 2024
Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version 1 04



ssamonas. FCC RADIO TEST REPORT Report No. : FR440146I

3.9 AC Conducted Emission Measurement
3.9.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.9.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.9.3Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN should be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.9.4Test Setup

T .
| Non-conductive table |
| I
[ Rear of EUT to be flushed !
I with rear of table top T
I 1
I I
I
L — |
! 0 EUT I
|- - F} soemto
| Receiver I g[wnﬂ
I 500 RF Cable | i
! I
| 1
| I
| | O
I 1
| I
| I
I 1
| I
I 1
| I
| P = i P
I - . 3c) | -
I P Bonded 1o horizontal 40 cm to vertical (S
| ground plane reference plane I .
S e o o s . e e s . . e . . . . . . e s . . e s s . . . e
AMH = Artificial mains network (LISH)
AE = Assoclated equipment -
EUT = Equipment under test
ISH = Impedance stabilization network System Simulator
3.9.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.10Antenna Requirements

3.10.1 Standard Applicable
The use of a permanently attached antenna or of an antenna that uses a unique coupling to the

intentional radiator shall be considered sufficient to comply with the rule.

3.10.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. Characteristics Cal:)b;?etion Test Date Due Date Remark
ACPOWSr | ChainTek | APC-1000W N/A N/A N/A '\:A?ylfé,?ozz‘:' N/A fggg;cﬂi’(’;
EZAJJ.SZE ggm‘;é‘ ESR3 102388 | 9kHz~3.6GHz |Dec. 06, 2023 MM?y1258’,220022t~ Dec. 05, 2024 fgggg(ﬂ%
Hygrometer Testo 608-H1 34913912 N/A Oct. 26, 2023 '\,’\'Aég'ylzsé,zzoozz‘j Oct. 25, 2024 fggg;cﬂ%‘
LISN ggm‘zs‘ ENV216 100081 | 9KkHz~30MHz |Nov. 22, 2023 “::2’)/1258',220022‘2 Nov. 21, 2024 fggg;cﬂi’(’;
Software ggmzr‘i‘ EMC32 N/A N/A N/A I\'/\I/la;/y125é12200224;~ N/A ?ggggcﬂ%‘
Pulse Limiter SCH\A&RZBE VTSD 9561-F N 00691 N/A Jul. 28, 2023 '\I/\III?ylZSS’,ZZOOZZLt; Jul. 27, 2024 %Sggc,t_:?;;
LISN Cable MVE RG-400 260260 N/A Dec. 28, 2023 “&?’y%?gg Dec. 27, 2024 (ngggcﬂ‘\’(r)'
Hygrometer | TECPEL DTM-303A TP201996 N/A Nov. 07. 2023 '\3'3?]’_0185',2200224; Nov. 06. 2024 (CTOSSE-?;?(C;
Power Sensor | DARE RPR3006W l7'g?gg§g)03 10MHz~6GHz |Aug. 23, 2023 “ﬁﬁﬁ.ofé,szfi Aug. 22, 2024 (CTOSS;C:'?‘;
Signal Analyzer ggmzr‘i‘ FSV3044 101466 10HZ~44GHZ |Jan. 24, 2024 “jﬁ%’?fééffi Jan. 23, 2025 (CTOSS;‘:;?(C;
Amplifier | SONOMA 310N 187312 9kHz~1GHz |Dec. 08, 2023 “('A?ylfg,zfozz‘i( Dec. 07, 2024 (ogg(::ifﬂv)
BiogAntenna | TESEQ | R OrHP& | S | 3oMHz-1GHz [oct. 07, 2023 “&?’yg?&; Oct. 06, 2024 (oggﬂif?:\()
SH'ZE:EH';‘”“ SCHV&RZBE BBHA 9170 1223 18GHz-40GHz | Jul. 10, 2023 l\l/\IA?ylZSé,zzoozzi; Jul. 09, 2024 (Oggf:i‘ff’;\()
Preamplifier EMEC EM18G40G 060871 | 18GHz~40GHz |Aug. 30, 2023 MM?yl;g;,?oZ;; Aug. 29, 2024 (o?g(:ifﬂv)
Horn Antenna SCH\A(’:?(RZBE BBHAO120 D | 9120D-01620 | 1GHz~18GHz |Aug. 17, 2023 '\,’\'A?'yl;g"zzoozz‘z Aug. 16, 2024 (oggc::ifi?v)
Hygrometer | TECPEL DTM-303B TP140325 N/A Dec. 08, 2023 I\'/\I/l?y1259,72200224‘;1~ Dec. 07, 2024 (oggc::ifﬂv)
Preamplifier | Keysight 83017A MY53270080 | 1GHz~26.5GHz |Mar. 25, 2024 '\,’\'A?'yl;é'z;oz;; Mar. 24, 2025 (oggc:if?l—:]\()
Preamplifier | Jet-Power |JPA0118-55-303 171008(1)300055 1GHz~18GHz |Jun. 14, 2023 I\'/\I/l?y1259,72200224‘;1~ Jun. 13, 2024 (ogg(::ifﬂv)
i‘r’gl’;rzuer? Keysight N9010A MY54200486 | 10Hz~44GHz |Oct. 05, 2023 I\'/\I/l?/y1259,'220022t~ Oct. 04, 2024 (o?gc:if-onjv)
Filter Wainwright X‘ggﬁ’ét%ﬁ;%gg SN3 3GHZF'?|itgerr‘ Pass|sep. 11, 2023 '\,’\'A?yl;’é'zfozg Sep. 10, 2024 (oggﬁ:ifﬂv)
Filter wainwright |5 000590 snm LOSOHZ LOW | sep. 11, 2023 '\,’\'A?'yl;é'z;oz;; Sep. 10, 2024 (oggc:if?l—:]\()
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Instrument | Brand Name Model No. Serial No. |Characteristics Cal:)b;?etlon Test Date Due Date Remark
HUBER + May 15, 2024~ Radiation
RF Cable SUHNER SUCOFLEX 102 MY2859/2 30MHz~40GHz |Mar. 06, 2024 May 29, 2024 Mar. 05, 2025 (03CH11-HY)
HUBER + May 15, 2024~ Radiation
RF Cable SUHNER SUCOFLEX 102 803951/2 30M~40G Mar. 06, 2024 May 29, 2024 Mar. 05, 2025 (03CH11-HY)
HUBER + May 15, 2024~ Radiation
RF Cable SUHNER SUCOFLEX 102 801595/2 30M~40G Mar. 06, 2024 May 22, 2024 Mar. 05, 2025 (03CH11-HY)
HUBER + May 23, 2024~ Radiation
RF Cable SUHNER SUCOFLEX 102 804013/2 30M~40G May 23, 2024 May 29, 2024 May 22, 2025 (03CH11-HY)
Control Turn May 15, 2024~ Radiation
Controller EMEC EM 1000 NIA table & AntMast| VA |May29,2024| A |0acH11-ny)
May 15, 2024~ Radiation
Antenna Mast EMEC AM-BS-4500-B N/A 1~4m N/A May 29, 2024 N/A (03CH11-HY)
May 15, 2024~ Radiation
Turn Table EMEC TT 2000 N/A 0~360 Degree N/A May 29, 2024 N/A (03CH11-HY)
. May 15, 2024~ Radiation
Software Audix N/A RK-001053 N/A N/A May 29, 2024 N/A (03CH11-HY)
Spectrum Rohde & May 21, 2024~ AFC
Analyzer Schwarz FSV3013 101549 10Hz~13.6GHz |Jan. 30, 2024 Jun. 18, 2024 Jan. 29, 2025 (DF02-HY)
Signal
Rohde & Jul. 18, 2024~ CBP
Generator Schwarz SMW200A 109425 100kHz~7.5GHz|Dec. 20, 2023 Jul. 20, 2024 Dec. 19, 2024 (DF02-HY)
(Interferer)
Spectrum _
Rohde & FSV3013 101549 | 10Hz~13.6GHz |Jan. 30, 2024| U 18: 2024~ 5, 59 2025| _ CBP
Schwarz Jul. 20, 2024 (DF02-HY)
Analyzer
- . Calibration |Jul. 18, 2024~ | Calibration CBP
Power Divider Woken 2Way Divider | DCMB1KW7A2 | 0.5GHz-18GHz from System | Jul. 20, 2024 | from System | (DF02-HY)
. 0120A04051801 Calibration |Jul. 18, 2024~ | Calibration CBP
Power Divider | Woken 0 DCMBICWSAT|  05-18GHZ | 1 System | Jul. 20, 2024 | from System | (DF02-HY)
3Way SMA I Lo
Power Divider Woken Power Divder |STI08-0010(#3)| 2GHz-8GHz Calibration | Jul. 18, 2024~ Calibration CBP
from System | Jul. 20, 2024 | from System | (DF02-HY)
Rated to 20W
Calibration |Jul. 18, 2024~ | Calibration CBP
Coupler Woken 10dB 30W SMA | DOM5CIW3A1 0.5-18GHz from System | Jul. 20, 2024 | from System | (DF02-HY)
TEL: 886-3-327-0868 Page Number : 51 of 52
FAX: 886-3-327-0855 Issue Date 2 Jul. 22, 2024
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ssamonas. FCC RADIO TEST REPORT Report No. : FR440146I

5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150 kHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence 3.5dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 6.1 dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.3dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.3dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 53dB
of 95% (U = 2Uc(y)) '
TEL: 886-3-327-0868 Page Number : 52 of 52
FAX: 886-3-327-0855 Issue Date : Jul. 22, 2024

Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version 1 04




Appendix A. Test Result of Conducted Test Items

Report Number : FR440146I

Test Engineer:

Ju Chang

Temperature:

21~25

°C

Test Date:

2024/5/8-2024/06/15

Relative Humidity:

51~54

%
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR440146I

U-NII-5 MIMO
99% 26 dB Emission
Data Freq. Bandwidth Bandwidth Bandwidth Pass
Mod. | Rate N1 CH: | (mHz) (MHz) (MHz) Limit Fail
(MHz)
Ant 8 Ant 9 Ant 8 Ant 9
11a |6Mbps| 2 [ 001 5955 16.35 16.38 19.27 19.32 320.00 Pass
11a |6Mbps| 2 [ 002 5935 16.36 16.37 19.05 19.14 320.00 Pass
11a |6Mbps| 2 | 045 | 6175 16.41 16.38 19.15 19.38 320.00 Pass
11a |6Mbps| 2 [ 093 6415 16.38 16.36 19.31 19.32 320.00 Pass
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Report Number : FR440146I

TEST RESULTS DATA
EIRP Power Table
U-NII-5 MIMO
Conducted DG EIRP EIRP
Data Freq. Power . Power . Pass
Mod. | 222 NTY CH. (Mqu) (dBm) (dBi) (dBm) Power Limit | ' 2>
(dBm)
Ant8 [ Ant9 | SUM [ Ant8 [ Ant9 SUM
11a |6Mbps| 2 [ 001 | 5955 [ 9.61 | 9.78 [12.71 1.60 14.31 30.00 Pass
11a |6Mbps| 2 | 002 | 5935 | 6.00 | 6.36 | 9.19 1.60 10.79 30.00 Pass
11a |6Mbps| 2 [ 045 | 6175 | 9.67 [10.11 [12.91 1.60 14.51 30.00 Pass
11a |6Mbps| 2 [ 093 [ 6415 [ 9.32 [ 9.93 [12.65 1.60 14.25 30.00 Pass
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Report Number : FR440146I

TEST RESULTS DATA
EIRP Power Spectral Density

U-NII-5 MIMO
Conducted EIRP
Dat E Power Density DG Power EIEP P(_)twer P
Mod. th: NTY CH. (I\/:qu.) with Duty Factor (dBi) Density I?irr:ilty /lf‘:if
(dBm/MHz) (dBm/MHz) (dBm/MH?)
Ant8 [ Ant9 | SUM [ Ant8 [ Ant9 SUM
11a |6Mbps| 2 | 001 | 5955 2.58 4.41 6.99 17.00 Pass
11a |6Mbps| 2 | 002 | 5935 -0.69 4.41 3.73 17.00 Pass
11a |6Mbps| 2 | 045 | 6175 2.57 4.41 6.99 17.00 Pass
11a |6Mbps| 2 | 093 | 6415 2.52 4.41 6.93 17.00 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR440146I

U-NII-7 MIMO

99% 26 dB Emission
Data Freq. Bandwidth Bandwidth Bandwidth Pass
Mod. | Rate N1 CH: | (mHz) (MHz) (MHz) Limit Fail

(MHz)

Ant 8 Ant 9 Ant 8 Ant 9

11a |[6Mbps| 2 | 117 | 6535 16.39 16.34 19.17 19.30 320.00 Pass
11a |6Mbps| 2 [ 149 | 6695 16.34 16.34 19.34 19.56 320.00 Pass
11a |6Mbps| 2 [ 181 | 6855 16.23 16.35 18.99 19.54 320.00 Pass
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Report Number : FR440146I

TEST RESULTS DATA
EIRP Power Table
U-NII-7 MIMO
Conducted EIRP
DG EIRP
Data Freq. Power . Power . .. | Pass
B
Mod. Rate NTXY CH. (MH2) (dBm) (dBi) (dBm) Power Limit /Fail
(dBm)
Ant8 [ Ant9 [ SUM | Ant8 | Ant9 SUM
11a |6Mbps| 2 | 117 | 6535 | 9.58 | 9.99 |12.80 0.60 13.40 30.00 Pass
11a |6Mbps| 2 | 149 | 6695 | 9.07 | 10.10 | 12.63 0.60 13.23 30.00 Pass
11a |6Mbps| 2 | 181 | 6855 | 9.67 | 10.23 | 12.97 0.60 13.57 30.00 Pass

A1-6 of 13




Report Number : FR440146I
TEST RESULTS DATA
EIRP Power Spectral Density
U-NII-7 MIMO
Conducted EIRP
Dat F Fzzg)r Power Density DG Power EIRDP Pc.)twer p
Mod. R:t: NTY CH. (N:E“Z') (@B) with Duty Factor (dBi) Density Ijrr‘:l'ty /;:iT
(dBm/MHz) (dBm/MHz) (dBm/MH2)
Ant8 [ Ant9 [ Ant8 [ Ant9 [ SUM [ Ant8 | Ant9 SUM
11a |6Mbps| 2 | 117 | 6535 | 0.03 | 0.03 2.79 3.51 6.30 17.00 Pass
11a |6Mbps| 2 | 149 [ 6695 | 0.03 | 0.03 3.01 3.51 6.52 17.00 Pass
11a |6Mbps| 2| 181 | 6855 | 0.03 | 0.03 3.44 3.51 6.95 17.00 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR440146I

U-NII-5 MIMO

99% 26 dB Emission
Data Freq. Bandwidth Bandwidth Bandwidth Pass
Mod. | poie NP CH. | i) ot (MH2) (MH2) Limit IFail

(MHz)

Ant 8 Ant 9 Ant 8 Ant 9

HE20 [MCSO| 2 | 001 | 5955 | Full 18.80 18.79 20.70 20.98 320.00 Pass
HE20 [MCSO| 2 | 002 | 5935 | Full 19.61 19.67 20.87 20.78 320.00 Pass
HE20 [MCSO| 2 | 045 | 6175 | Full 18.71 18.80 20.83 20.95 320.00 Pass
HE20 [MCSO| 2 | 093 | 6415 | Full 18.76 18.83 20.64 20.87 320.00 Pass
HE40 [MCSO| 2 | 003 | 5965 | Full 37.59 37.64 40.96 41.31 320.00 Pass
HE40 [MCSO| 2 | 043 | 6165 | Full 37.53 37.65 41.23 41.09 320.00 Pass
HE40 [ MCSO| 2 | 091 | 6405 | Full 37.52 37.70 40.64 41.30 320.00 Pass
HE80 [MCSO| 2 | 007 | 5985 | Full 76.70 76.70 81.47 81.86 320.00 Pass
HE80 [ MCSO| 2 | 039 | 6145 | Full 76.71 76.77 81.44 81.95 320.00 Pass
HE80 [ MCSO| 2 | 087 | 6385 | Full 76.83 76.72 81.47 81.66 320.00 Pass
HE160| MCS0| 2 [ 015 [ 6025 [ Full 156.10 155.69 165.31 164.35 320.00 Pass
HE160| MCS0| 2 [ 047 | 6185 [ Full 156.35 155.45 165.94 164.59 320.00 Pass
HE160| MCS0| 2 [ 079 | 6345 | Full 156.05 155.69 164.93 165.36 320.00 Pass
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Report Number : FR440146I

TEST RESULTS DATA
EIRP Power Table
U-NII-5 MIMO
Conducted DG EIRP EIRP

Data Freq. | RU Power . Power .. | Pass

Mod. | ot N1 CH- | iiz) | confia (dBm) (dBi) (dBm) | PowerLimit | 2
(dBm)
Ant8 [ Ant9 | SUM | Ant8 [ Ant9 SUM

HE20 [ MCSO| 2 [ 001 | 5955 | Full | 9.49 | 9.66 [12.59 1.60 14.19 30.00 Pass
HE20 [MCSO| 2 [ 001 | 5955 | 26/0 [10.17 | 9.33 [12.78 1.60 14.38 30.00 Pass
HE20 | MCSO| 2 [ 001 | 5955 | 52/37 | 10.28 | 9.54 [12.94 1.60 14.54 30.00 Pass
HE20 [MCSO| 2 [ 001 | 5955 | 106/53] 9.85 | 9.96 [12.92 1.60 14.52 30.00 Pass
HE20 [ MCSO| 2 [ 002 | 5935 | Full |-7.09 |-6.59 | -3.82 1.60 -2.22 30.00 Pass
HE20 [MCSO| 2 [ 002 | 5935 | 26/0 |-7.07 | -7.09 | -4.07 1.60 -2.47 30.00 Pass
HE20 | MCSO| 2 [ 002 | 5935 | 52/37 | -7.11 | -7.00 | -4.04 1.60 -2.44 30.00 Pass
HE20 [ MCSO| 2 [ 002 | 5935 | 106/53] -7.27 | -6.80 | -4.02 1.60 -2.42 30.00 Pass
HE20 [MCSO| 2 [ 045 | 6175 | Full | 9.41 | 9.87 [12.66 1.60 14.26 30.00 Pass
HE20 [MCSO[ 2 [ 045 | 6175 | 26/4 | 9.00 [10.15 | 12.62 1.60 14.22 30.00 Pass
HE20 [ MCSO| 2 [ 045 | 6175 | 52/38 | 9.50 |10.20 | 12.87 1.60 14.47 30.00 Pass
HE20 [MCSO| 2 [ 045 | 6175 [ 106/53] 9.31 | 9.78 [12.56 1.60 14.16 30.00 Pass
HE20 [MCSO| 2 [ 093 | 6415 | Full | 9.70 |10.20 | 12.97 1.60 14.57 30.00 Pass
HE20 [MCSO[ 2 [ 093 | 6415 | 26/8 | 9.52 | 9.91 [12.73 1.60 14.33 30.00 Pass
HE20 [ MCSO| 2 [ 093 | 6415 | 52/40 | 9.93 |10.02 | 12.99 1.60 14.59 30.00 Pass
HE20 [MCSO| 2 [ 093 | 6415 [ 106/54] 9.36 | 9.79 [12.59 1.60 14.19 30.00 Pass
HE40 | MCSO| 2 [ 003 | 5965 | Full | 9.63 | 9.76 |12.71 1.60 14.31 30.00 Pass
HE40 [MCSO| 2 [ 043 | 6165 | Full | 9.73 [10.09 [ 12.92 1.60 14.52 30.00 Pass
HE40 [MCSO[ 2 [ 091 | 6405 | Full | 9.47 | 9.99 [12.75 1.60 14.35 30.00 Pass
HE80 [MCSO| 2 [ 007 | 5985 | Full | 9.57 | 9.99 [12.80 1.60 14.40 30.00 Pass
HE80 [ MCSO| 2 [ 039 | 6145 | Full | 9.08 | 9.93 [12.54 1.60 14.14 30.00 Pass
HE80 [MCSO| 2 | 087 | 6385 | Full | 9.43 | 9.87 [12.67 1.60 14.27 30.00 Pass
HE160] MCS0| 2 | 015 | 6025 [ Ful | 9.52 |10.06 | 12.81 1.60 14.41 30.00 Pass
HE160] MCSO| 2 | 047 [ 6185 | Ful | 9.64 [10.13 [12.90 1.60 14.50 30.00 Pass
HE160| MCSO| 2 | 079 [ 6345 | Ful | 9.22 | 9.87 |12.57 1.60 14.17 30.00 Pass
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TEST RESULTS DATA

EIRP Power Spectral Density

Report Number : FR440146I

U-NII-5 MIMO
Conducted EIRP

Data Freq. | RU FZEgr E’ower Density DG: Powgr EIEZnF;ﬁ\}I/ver Pass

Mod- | Rate N ™ | (MHz) |config. | (dB) b R (80 e i A
(dBm/MHz) (dBm/MHz) (dBm/MHz)
Ant8 [ Ant9 [ Ant8 [ Ant9 | SUM [ Ant8 | Ant9 SUM

HE20 [MCso] 2| 001 [ 5955 | Fur | 0.00 | 0.00 1.64 4.41 6.06 17.00 Pass
HE20 [MCS0| 2| 001 [ 5955 | 26/0 | 0.00 | 0.00 9.80 4.41 14.21 17.00 Pass
HE20 [MCso] 2| 001 [ 5955 | 52/37 [ 0.00 | 0.00 7.10 4.41 11.52 17.00 Pass
HE20 [ MCS0| 2| 001 [ 5955 | 106/53] 0.00 | 0.00 4.17 4.41 8.58 17.00 Pass
HE20 [MCso] 2| 002 [ 5935 | Fur | 0.00 | 0.00 -13.90 4.41 -9.48 17.00 Pass
HE20 [MCS0| 2| 002 | 5935 | 26/0 | 0.00 | 0.00 -6.97 4.41 -2.56 17.00 Pass
HE20 [MCso] 2| 002 [ 5935 | 52/37 | 0.00 | 0.00 -9.93 4.41 -5.52 17.00 Pass
HE20 [ MCS0| 2| 002 | 5935 | 106/53] 0.00 | 0.00 -13.58 4.41 -9.17 17.00 Pass
HE20 [MCso] 2| 045 [ 6175 Fur | 0.00 | 0.00 1.27 4.41 5.68 17.00 Pass
HE20 [MCS0| 2| 045 [ 6175 | 26/4 | 0.00 | 0.00 8.56 4.41 12.97 17.00 Pass
HE20 [MCso] 2| 045 [ 6175 ] 52/38 | 0.00 | 0.00 7.20 4.41 11.61 17.00 Pass
HE20 [MCS0| 2| 045 | 6175 | 106/53] 0.00 | 0.00 3.89 4.41 8.31 17.00 Pass
HE20 [MCso] 2| 093 [ 6415 Fur | 0.00 | 0.00 210 4.41 6.51 17.00 Pass
HE20 [MCS0| 2| 093 | 6415 | 26/8 | 0.00 | 0.00 9.86 4.41 14.28 17.00 Pass
HE20 [MCso] 2| 093 [ 6415 | 52140 | 0.00 | 0.00 7.47 4.41 11.88 17.00 Pass
HE20 [MCS0| 2| 093 | 6415 | 106/54] 0.00 | 0.00 3.97 4.41 8.38 17.00 Pass
HE40 [MCso] 2| 003 [ 5965 | Fur | 0.00 | 0.00 -0.76 4.41 3.66 17.00 Pass
HE40 [MCS0| 2| 043 [ 6165 Fur | 0.00 | 0.00 -0.58 4.41 3.84 17.00 Pass
HE40 [MCso] 2| 091 [ 6405 ] Fur | 0.00 | 0.00 -0.72 4.41 3.69 17.00 Pass
HE80 [MCS0| 2| 007 [ 5985 | Fur | 0.05 | 0.05 -2.64 4.41 1.77 17.00 Pass
HE80 [MCso] 2| 039 [ 6145] Fur | 0.05 | 0.05 -2.97 4.41 1.44 17.00 Pass
HE80 [MCS0| 2| 087 [ 6385 Ful | 0.05 | 0.05 -2.77 4.41 1.65 17.00 Pass
HE160[{MCS0| 2| 015 [ 6025 | Ful [ 0.09 | 0.08 -5.41 4.41 -1.00 17.00 Pass
HE160{MCSO| 2| 047 | 6185 | Ful | 0.09 | 0.08 -5.14 4.41 -0.73 17.00 Pass
HE160[MCSO0| 2| 079 [ 6345 Ful [ 0.09 | 0.08 -5.61 4.41 -1.20 17.00 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR440146I

U-NII-7 MIMO
99% 26 dB Emission
Data Freq. | R Bandwidth Bandwidth Bandwidth Pass
R | g [T G (Mqu) Conlég. (MHz) (MHz) Limit IFail
(MHz)
Ant 8 Ant 9 Ant 8 Ant 9

HE20 [ MCSO| 2 | 117 | 6535 Full 18.73 18.85 20.85 21.05 320.00 Pass
HE20 [ MCSO| 2 | 149 | 6695 Full 18.79 18.87 20.84 21.14 320.00 Pass
HE20 [ MCSO| 2| 181 6855 Full 18.89 18.86 20.66 20.86 320.00 Pass
HE40 [ MCSO| 2 | 123 | 6565 Full 37.56 37.76 40.35 40.96 320.00 Pass
HE40 [ MCSO| 2 | 155 | 6725 Full 37.69 37.84 40.75 41.12 320.00 Pass
HE40 [ MCSO| 2 | 179 | 6845 Full 37.89 37.73 40.93 41.28 320.00 Pass
HE80 [ MCSO| 2 | 135 | 6625 Full 76.77 76.87 81.47 81.86 320.00 Pass
HE80 [ MCSO| 2 | 151 6705 Full 76.61 76.82 81.41 81.57 320.00 Pass
HE80 [ MCSO| 2 | 167 | 6785 Full 76.91 76.90 81.34 81.92 320.00 Pass
HE160[ MCSO| 2 | 143 | 6665 Full 155.95 155.85 164.35 164.64 320.00 Pass
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Report Number : FR440146I

TEST RESULTS DATA
EIRP Power Table
U-NII-7 MIMO
Conducted DG EIRP EIRP

Data Freq. | RU Power . Power .. | Pass

Mod. | ot N1 CH- | iz) | confio (dBm) (dBi) (dBm) | PowerLimit | 2
(dBm)
Ant8 [ Ant9 | SUM | Ant8 [ Ant9 SUM

HE20 [MCSO| 2 [ 117 | 6535 | Full | 9.40 | 9.86 [12.65 0.60 13.25 30.00 Pass
HE20 [MCSO| 2 [ 117 | 6535 | 26/0 | 8.54 [10.79 [ 12.82 0.60 13.42 30.00 Pass
HE20 [ MCSO| 2 [ 117 | 6535 | 52/37 | 8.91 |10.04 [ 12.52 0.60 13.12 30.00 Pass
HE20 [MCSO| 2 [ 117 | 6535 [ 106/53] 9.72 [ 10.10 | 12.92 0.60 13.52 30.00 Pass
HE20 [MCSO| 2 [ 149 | 6695 | Full | 9.46 |10.44 [12.99 0.60 13.59 30.00 Pass
HE20 [MCSO| 2 [ 149 | 6695 | 26/4 | 8.79 [10.34 [ 12.64 0.60 13.24 30.00 Pass
HE20 [ MCSO| 2 [ 149 | 6695 | 52/38 | 9.92 | 9.74 [12.84 0.60 13.44 30.00 Pass
HE20 [MCSO| 2 [ 149 | 6695 | 106/53] 8.99 |10.24 | 12.67 0.60 13.27 30.00 Pass
HE20 [MCSO| 2 [ 181 | 6855 | Full | 9.72 |10.02 | 12.88 0.60 13.48 30.00 Pass
HE20 [MCSO| 2 [ 181 | 6855 | 26/8 [10.15 | 9.51 [12.85 0.60 13.45 30.00 Pass
HE20 [MCSO| 2 [ 181 | 6855 | 52/40 | 9.73 | 9.50 |12.63 0.60 13.23 30.00 Pass
HE20 [MCSO| 2 [ 181 | 6855 | 106/54] 9.29 [10.04 | 12.69 0.60 13.29 30.00 Pass
HE40 [MCSO| 2 [ 123 | 6565 | Full | 9.66 | 9.85 [12.77 0.60 13.37 30.00 Pass
HE40 [MCSO| 2 [ 155 | 6725 | Full | 9.64 [10.30 | 12.99 0.60 13.59 30.00 Pass
HE40 [MCSO| 2 [ 179 | 6845 | Full | 9.67 |[10.25 | 12.98 0.60 13.58 30.00 Pass
HE80 [MCSO[ 2 [ 135 | 6625 | Full | 9.42 | 9.93 | 12.69 0.60 13.29 30.00 Pass
HE80 | MCSO[ 2 [ 151 | 6705 | Full | 9.49 |10.07 | 12.80 0.60 13.40 30.00 Pass
HE80 [MCSO| 2 [ 167 | 6785 | Full | 9.35 [10.38 | 12.91 0.60 13.51 30.00 Pass
HE160] MCSO| 2 | 143 [ 6665 [ Ful | 9.50 |10.40 | 12.98 0.60 13.58 30.00 Pass
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TEST RESULTS DATA

EIRP Power Spectral Density

Report Number : FR440146I

U-NII-7 MIMO
Conducted EIRP
Data Freq. | RU Fl:e)ngr Power Density DG Power Els:nZﬁ;ver Pass
Mod. Rate NT{ CH. (MHz) | Config. (dB) with Duty Factor (dBi) Density Limit IFail
(dBm/MHz) (dBm/MHz) (dBm/MH2)
Ant8 | Ant9 | Ant8 | Ant9 | SUM | Ant8 | Ant9 SUM

HE20 | MCSO| 2 | 117 | 6535 Full 0.00 | 0.00 1.87 3.51 5.38 17.00 Pass
HE20 [ MCSO| 2| 117 | 6535 26/0 | 0.00 | 0.00 9.76 3.51 13.27 17.00 Pass
HE20 [ MCSO| 2| 117 | 6535 | 52/37 | 0.00 | 0.00 6.70 3.51 10.21 17.00 Pass
HE20 [ MCSO| 2 | 117 | 6535 [ 106/53| 0.00 | 0.00 4.16 3.51 7.67 17.00 Pass
HE20 | MCSO| 2 | 149 | 6695 [ Full 0.00 | 0.00 2.76 3.51 6.27 17.00 Pass
HE20 [ MCSO| 2 | 149 | 6695 ( 26/4 | 0.00 | 0.00 8.93 3.51 12.44 17.00 Pass
HE20 [ MCSO| 2 | 149 | 6695 | 52/38 | 0.00 | 0.00 7.03 3.51 10.54 17.00 Pass
HE20 [ MCSO| 2 | 149 | 6695 [ 106/53| 0.00 | 0.00 4.06 3.51 7.57 17.00 Pass
HE20 | MCSO| 2 | 181 | 6855  Full 0.00 | 0.00 2.91 3.51 6.42 17.00 Pass
HE20 [MCSO| 2| 181 | 6855 26/8 | 0.00 | 0.00 9.96 3.51 13.47 17.00 Pass
HE20 [ MCSO| 2| 181 | 6855 ( 52/40 | 0.00 | 0.00 6.90 3.51 10.41 17.00 Pass
HE20 [ MCSO| 2 | 181 | 6855 [ 106/54| 0.00 | 0.00 4.50 3.51 8.01 17.00 Pass
HE40 | MCSO| 2 | 123 | 6565 [ Full 0.00 | 0.00 -0.48 3.51 3.04 17.00 Pass
HE40 | MCSO| 2 | 155 | 6725 Full 0.00 | 0.00 0.39 3.51 3.90 17.00 Pass
HE40 | MCSO| 2 | 179 | 6845  Full 0.00 | 0.00 0.42 3.51 3.93 17.00 Pass
HE80 | MCSO| 2 | 135 | 6625  Full 0.05 | 0.05 -2.39 3.51 1.12 17.00 Pass
HE80 | MCSO| 2 | 151 | 6705  Full 0.05 | 0.05 -2.11 3.51 1.40 17.00 Pass
HE80 | MCSO| 2 | 167 | 6785 Full 0.05 | 0.05 -2.05 3.51 1.46 17.00 Pass
HE160| MCSO| 2 | 143 | 6665 | Full 0.09 | 0.08 -4.92 3.51 -1.41 17.00 Pass
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swanranas. FCC RADIO TEST REPORT Report No. : FR440146l

Test Result of 26dB & 99% Occupied Bandwidth|
MIMO <Ant. 8+9>
<802.11a>

99% Occupied Bandwidth 26dB Bandwidth

RefLevel 3000 08m  Offset 25,66 dB = RBW 300 kiiz

- At 008 SWT  101ms ® VBW 1Mz Mode Sweep MultiView =  Spectrum -
1 Occupied Bandwidth RefLevel 300008 Offset 25.70.a0 = RBW 300 Kz
it - m 2008 SWT 10 ms ® VBW 1 WHz_Mode Sweep
0
0 db -
T ~y
o Y, 222625 dtn
o e Aot B SV FEOS T \ (R )J ‘\
i Mk -
75,535 GHr 001 s 0 MHz/ Span500 ke
2 Marker Table
75955 G 76001 prs 50w Span 80.0 Wiz

[ 1 5936099 GHz 0.1 d8m Occbw 16363 709381 MHz P T

n 1 59067701 Gz 304 dém Oce b Centroid 5934951997 Gtz . e

n 1 59131339 Ghe 883 dbm Oce b Freq Ofset S8002 872502 ke F——

desres WA &

03:08:22 BM 05/30/202¢

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11ax HE20>

99% Occupied Bandwidth 26dB Bandwidth

B | e - B

RefLevel 300008 Offset 25,7008 = RBW 300 KNz RefLevel 3000 g8 Offser 25,7008 = RBW 300 Kz

- At J0dE  SWT 101 ms & VBW 1 MHz _Mode Swoep - ait J0dB  SWT 101 ms & VBW 1 MHz _Mode Sweep
1 Occupied Bandwidth

5.956 658 0 Ghe|

20704 00 Mz

0 B 1 ERRTVETERE S PR

Ny,
T W ) 20 7804
IR = T B
Jﬂdﬁmw . y o Y At \
PSP R 1.1"' .‘\u.. " Uik
o8 ar Taips son Span S0
2 Marker s
[T 1 5956698 GHz 4.46 dBm Occ Bw 18.795875 366 MHz
it H 5455664 Gl S30d0m  Ouk b Cenrcid 5354968 305 s
o 1 564360 Gy 153d8m ___ Oc butreq et 2565 036066 e 5598 cir 0601 s sani Spon 800
. ; o
. ove. NI, P
05:28:01 P O8/28/2024 65:28:81 M O8/28/2024

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL: 886-3-327-0868 Page Number 1 A2-1 of 42
FAX: 886-3-327-0855
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<802.11ax HE40>

o . . .
99% Occupied Bandwidth 26dB Bandwidth
RefLevel 3000 08  Offset 25528 = RBW 1 Mz RefLevel 3000 08  Offset 25528 = RBW 1 Mz
- Att 20dB  SWT O1ms ® VBW 3 MKz Mode Sweep - Att 20dB SWT  10.1ms ® VBW 3 MHz Mode Sweep
1 Occupied Bandwidth 1 Frequency Sweep
Br B
10 :
g g o, 0
i Lol gl s Moy L, H17.578 dBep
[ 0 ’L‘
i \ 10 dBm: [
| I3 H2-18.122 dBen— 1
eI TP I Tt hormitatoretontls Nersmsrted |
40 dBr ~
30 dBa T]
o bt Bt ivbdpl i
40 dBnr
F 5,565 GHz 1001 ps T0.0MHz/ Span 100.0 MHz
2 Marker Table
[ 1 59663 GHz 7.52dBm Occ b 37.588.448 762 MHz
il 1 5996036 Gz 1,45 dbm O B Centroid 5,964 830 203 Gtz
] 1 59836244 GHe 231 dbim Oce B Freq Offset 169,796 586513 ke |CF 5,565 GHa 70001 pis 6.0 MHa/ an 160.0 MHz
P! Sp:
Measur W o i Measur W g, el
06:15:20 PM  05/28/2024 06:15:50 PM  05/28/2024

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11ax HE80>

99% Occupied Bandwidth 26dB Bandwidth

B | e o enm -

RefLevel 3000 g6m  Offset 25,39 dB = RBW 1 Mk RefLevel 3000 g6m  Offset 25,39 dB = RBW 1 Mk
- At 0B SWT__1.01ms = VBW 3 Mz Mode Sueep - At 0B SWT 101 ms = VBW 3 Mz Mode Sueep
1 Occupied Bandwidth 1 Frequancy Swaep
0 "
Y 10
st L bt LN g R
0 dbr T : R 5390 den
W
/ 0 &
| r‘ T L
“ \ 10 déer
¥ i
Fl ¥ . .
A bar ity ATV PR H2 20610 dBe 3
40 dim
30 dim:
bbbl i Ll TIPET VI P TR
40 d
F 5.985 GHz 1001 pts 12.0 MHz/ Span 120.0 MKz
2 Marker Table
[ 1 5.98704 GHz 475dBm Occ Bw 76.695853514 MHz
n 1 5.946 355 GHz 1.46 dben Occ Bw Centroid 5.984 700 736 6Hz
17 1 6023051 6Hz 393 dBn Occ Bw Freq Offset 297264 060 59 kHz |CF 5.985 GHz 10001 pts 32.0 MHa/ Span 320.0 MHz.
Massur LI o Messuring...  ENNRNNNER Eoead
06:36:35 B 05/28/2024 05:37:06 BM 05/28/2024

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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<802.11ax HE160>

99% Occupied Bandwidth 26dB Bandwidth

Reflevel 30.0008m  Offset 255008 = RBW 3 Mz RefLevel 30.008m  Offset 255008 = RBW 2 Mz

- At 008 SWT 101 ms ® VBW 10z _ Mode Sweep - At 008 SWT 101 ms ® VBW 10MHz _ Mode Sweep
1 Occupled Bandwidth 1 frequency Sweep

B TN i o) s Y PO

! \
£ LY 10 dBm ’ L
|
T Rl &\vu, T o |
dBim 2185 dtfr i
e i \IM ——
40 dBm-
F 6.025 Gz 1001 pts 24.0 MHz/ Span 240.0 MHz
2 Marker Table
[ 1 6.01805 GHz 617 dBm Occ Bw 156.104019917 MHz
n 1 5.946 555 GHz 0.57 dBm Oce Bw Centroid 6.024607 507 GHz
n 1 6.10266 GHz 1.84 dbemy Oce Bw Freq Offset 392,492 573 466 kHz |CF 6.025 GHz 10001 pts 48.0 MH2/ Span 480.0 MKz
" —
06:55:43 PM 05/28/2024 06:56:11 MM 05/28/2024

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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Test Result of Power Spectral Density|
<802.11a>

Maximum Power Density Plot (dBm/MHz)

RBEWVY: 1.00 MH=
WEVYC 300 MH=
Trace- Average SvwT- 0 020s

Ref Level: 30.00dBm
AEE 2048
Dector: RMS

ANntl Offset: 25.62dB  Factor:0.03dB
Ant2 Offset:25.39dB  Factor:0.03dE

15 MK
10 Freq: 6.854% GHz

2 MEL Lewvel: 3.441 dBm

-So Count 1007100

-100
Center: 5.855 GHz Span: 50.000 MHz

Note:
1. EIRP Power Density (dBm/MHz) = Measured value+ Duty Factor + Directional Gain
2. The test plot is showing a bin by bin combined result mathematically adds two traces.
Power Density Plot Trace 1 (Ant 8) Power Density Plot Trace 2 (Ant 9)
Ref Level 30 00 dBm RBW: 1.00 MHz Ref Level- 30.00 dBm RBW: 1.00 MHz
Alt 2048 VEW: 3.00 MHz Al 2048 VEW: 3.00 MHz
= Dector: RMS Trace: Average  SWT: 0.020s Offset:25.62dB  Factor:0.03dB = Dector: RMS Trace: Average  SWT: 0.020s Offset:25.89d8  Factor:0.03dB
25 25
20 20
15 MK 15 MKL
10 Freq: 6,854 GHz 10 Freq: 6,854 GHz
5 MK1 Level: 0.884 dBm 5 M1 Level: -0.139 dBm
o 0
-5 -5
-10 -10
15 15
20 -20
25 25
-30 -30
-35 -35
-40 -40
-45 -45
= Count 100/100 = Count 100/100
-55 -55
-60 -60
55 65
70 70
-75 -75
-80 -80
-85 -85
-90 -30
-95 -95
-100 -100
Center: 6.855 GHz Span: 50,000 MHz Center: 6,835 GHz Span: 50,000 MHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Report No. : FR440146l

<802.11ax HE20>

Maximum Power Density Plot (dBm/MHz)

Ref Level: 30.00dBm
AEE 2048
Dector: RMS

RBWVV: 1.00 MH=
WENWV: 3.00 MH=
Trace: Awverage

ANntl Offset:25.62dB  Factor:0.00dB
Ant2 Offset:25.39dB  Factor:0.00dE

-So Count 1007100

-100

ME 1
Freqg: 5.85649 GHz
Lewvel: 9.955 dBm

ME1

Center: 5.855 GHz

Span: 50.000 MHz

Note:
3. EIRP Power Density (dBm/MHz) = Measured value+ Duty Factor + Directional Gain
4, The test plot is showing a bin by bin combined result mathematically adds two traces.
Power Density Plot Trace 1 (Ant 8) Power Density Plot Trace 2 (Ant 9)
Ref Level 30 00 dBm RBW: 1.00 MHz Ref Level- 30.00 dBm RBW: 1.00 MHz
Aft 20dB VEW: 3.00 MHz Aft 2048 VBW: 3.00 MHz
= Dector: RMS Trace: Average  SWT: 0.020s Offset:25.62dB  Factor:0.00dB = Dector: RMS Trace: Average  SWT: 0.020s Offset:25.89d8  Factor:0.00dB
25 25
20 20
15 MK1 15 MK1
10 1K1 Freq: 6.863 GHz 10 MK1 Freq: 6,854 GHz

5 Level: 7.412 dBm

= Count 100/100

-100

Center: 6.855 GHz

Span: 50,000 MHz

-100

C

Level: 6,435 dBm

Count 100/100

enter: 6,855 GHz Span: 50,000 MHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

<802.11ax HE40>

Maximum Power Density Plot (dBm/MHz)

Ref Level: 30.00dBm
AEE 2048
Dector: RMS

RBWVV: 1.00 MH=
WENWV: 3.00 MH=
Trace: Awverage

SvwT- 0 020s

ANntl Offset:25. 57dB  Factor:0.00dB
Ant2 Offset:25.31d8  Factor:0.00dE

Count 100/100

-100

MECL

ME 1
Freqg: 5.89% GHz
Lewvel: 0.415 dBm

Center: 5.845 GHz

Span: 100.000 MHz

Note:

5. EIRP Power Density (dBm/MHz) = Measured value+ Duty Factor + Directional Gain

6. The test plot is showing a bin by bin combined result mathematically adds two traces.

Power Density Plot Trace 1 (Ant 8)

Power Density Plot Trace 2 (Ant 9)

-10
=L
-20
-25
-30
-35
-40
-45
-50
-55
-60
-65
-70
=75
-80
-85
-90
-95
-100

Center: 6.845 GHz

. Dector: RMS

Ref Level 30 00 dBm
At 2048

RBW: 1.00 MHz
VBW: 3.00 MHz
SWT: 0.020s

Trace: Average Offeet:25.57dB  Factor:0.00dB

MK1
Freq: 6,844 GHz

Level: -2.108 dBm
MK1

Count 100,100

Span: 100,000 MHz

-10
-15
-20
-25
-30
-35
-40
-45
-50
-55
-60
-65
-70
-75
-80
-85
-90
-95

-100

C

. Dector: RMS

RBW: 1.00 MHz
VBW: 3.00 MHz
SWT: 0.020s

Ref Level- 30.00 dBm
At 20 dB

Trace: Average Offeet:25.81dB  Factor:0.00dB

MK1

Freq: 6,844 GHz

Level: -3.069 dBm
MK1

Count 100/100

enter: 6,845 GHz Span: 100,000 MHz

TEL: 8

86-3-327-0868

FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

<802.11ax HE80>

Maximum Power Density Plot (dBm/MHz)

Ref Level: 30.00dBm

AER

Decior:-

2048
RS

RBEWVY: 1.00 MH=
WEVYC 300 MH=

Antl Offset:25.63dB  Factor:0.05dB

Trace: Awverage

SvwT- 0 020s

Ant2 Offset:25.35d8  Factor:0.054dE

-100

Count 100/100

ME 1

Freqg: 5. 784 GHz

Lewel: -2.0495 dBm
MECL

Center:

5.785 GHz

Span: 120.000 MHz

Center: 6.785 GHz

Span: 120,000 MHz

Note:
7. EIRP Power Density (dBm/MHz) = Measured value+ Duty Factor + Directional Gain
8. The test plot is showing a bin by bin combined result mathematically adds two traces.
Power Density Plot Trace 1 (Ant 8) Power Density Plot Trace 2 (Ant 9)
Ref Level 30.00 dBm RBW: 1.00 MHz Ref Level: 30.00 dBm RBW: 1.00 MHz
Aft 20dB VEW: 3.00 MHz Aft 2048 VBW: 3.00 MHz
= Dector: RMS Trace: Average  SWT: 0.020s Offset:25.63dB  Factor:0.05d8 = Dector: RMS Trace: Average  SWT: 0.020s Offset:25.85d8  Factor:0.05d8
25 25
20 20
15 i MK1
10 Freg: 6,783 GHz 10 Freq: 6.784 GHz
5 Level: -4.789 dBm 5 Level: -5.371 dBm
0 MK1 0 MK1
-5 -5
-10 -10
-15 -15
-20 -20
-25 -25
-30 -30
-35 -35
-40 -40
-45 -45
-50 Count 100/100 -50 Count 100/100
-55 -55
-60 -60
-65 -65
-70 -70
-75 -75
-80 -80
-85 -85
-90 -90
-85 -95
-100 -100

Center: 6,785 GHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

<802.11ax HE160>

Maximum Power Density Plot (dBm/MHz)

Ref Level: 30.00dBm

AER

Decior:-

2048
RS

RBEWVY: 1.00 MH=
WEVYC 300 MH=

Antl Offset:25.65dB  Factor:0.09dB

Trace: Awverage

SvwT- 0 020s

Ant2 Offset:25.35d8  Factor:0.03dE

-100

Count 100/100

ME1

Center:

5.56565 GHz

Span: 2490.000 MHz

Center: 6.665 GHz

Span: 240.000 MHz

Note:
9. EIRP Power Density (dBm/MHz) = Measured value+ Duty Factor + Directional Gain
10. The test plot is showing a bin by bin combined result mathematically adds two traces.
Power Density Plot Trace 1 (Ant 8) Power Density Plot Trace 2 (Ant 9)
Ref Level 30.00 dBm RBW: 1.00 MHz Ref Level: 30.00 dBm RBW: 1.00 MHz
Aft 20dB VEW: 3.00 MHz Aft 2048 VBW: 3.00 MHz
= Dector: RMS Trace: Average  SWT: 0.020s Offset:25.65dB  Factor:0.09dB = Dector: RMS Trace: Average  SWT: 0.020s Offset:25.85d8  Factor:0.08dB
25 25
20 20
15 i MK1
10 A 10 Freq: 6,667 GHz
5 Level: -7.500 dBm 5 Level: -8.333 dBm
0 0
5 MK1 = MK1
-10 -10
-15 -15
-20 -20
-25 -25
-30 -30
-35 -35
-40 -40
-45 -45
= Count 100/100 = Count 100/100
-55 -55
-60 -60
-65 -65
-70 -70
-75 -75
-80 -80
-85 -85
-90 -90
-85 -95
-100 -100

Center: 6.663 GHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

In-Band Emissions (Channel Mask)

MIMO <Ant. 8+9(8)>

EUT Mode 802.11a

Plot on Channel 5935 MHz

Plot on Channel 5955 MHz

MultiVies Spec MultiVie ¢
Ref Level 20.00dBm  Offset 25,69 db Mode FF1 sl Ref Level 20,00 dBm  Offset 25,73 db Mode FF1 sl
Count 100/100
1 Spectrum Emission Mas} 1 Spectrum Emission Mask
Uit Ches PRSS Uit Ches PRss
10 gBfHEX 10 apf2
0 0
1 B | | !
T T T T
o AT e b 8 D £ M 002_RELD P -
CF5.935 Ghz 1001 pts 7.62 MiHz/ 76,182 MHz | (CF5.955 Gz 1001 pts 7.7 MHa/  77.088 MHz
2 Result Summary 2 Result Summary
Sub Block A Center 5.3 Gz Sub Block A Center 5.96 Gtz
38,096 Mz 28572 MHz 300.000 kHz iz I . 38,504 MHz -2B.905 MHz iz .70 dBm
-28572 Mz ~19.M4B MHz 300,000 kHz 5.90647 GHz -66.84 dBm -58.70 dB -1870d8 ~28.508 Mz 19272 Mz 300,000 kHz 5.92613 GHz 65.76 dBm -60.50 dB
-19.048 Mz -10.524 MHz 300.000 kHz 5.92444 GHz 4242 dBm -34.28dB -14.28d8 -19.272 Mz 10636 MHz 300.000 khz 5.94433 GHz -39.97 dBm 3471 d8
10524 MHz 5524 Mtz 300,000 kHz 5.92451 GHz 41.54 dBm -33.80 138048 10636 MHz -9.636 Mz 300.000 kHz 5.94441 GHz 38,53 dBm -34.28d8
9524 Mz 10524 MHz 300,000 kHz 5.94549 GHz -41.20 dBm -33.06 dB 13,0648 9636 Mz 10636 MHz 300,000 khz 5.96558 GHz 3873 dBm 33.47 B
10524 Mtz 19048 MHz 300,000 kHz 5.94556 GHz -41.56 dBm 33.42dB 134248 10,636 Mtz 19272 MHz 300,000 khz 5.96567 GHz -39.13 dBm 33.87 dB
19,048 MKz 28571 WHz 300,000 kHiz 5.96353 GHz 66.84 dBm -58.70 dB 18.70dB 19.272 MiHz 26,908 MHz 300,000 khiz 5.98387 GHz -65.80 dBm 5054 di
28572 Mhz 38.09 Mz 300,000 kHz 5.96590 GHz -66.73 dBm -58.59 dB -18.60 dB 28,508 MHz 38544 Mz 300,000 khz 5.98441 GHz -65.68 dBm -60.42 d
weaty & MGD Ready
03:10:51 MM 05/30/2024 12:57:39 M 05/28/2024
Ref Level 20.00dBm  Offset 2561 db Mode FF1 sl Ref Level 20,00 dBm  Offset 25,4 db Mode FF1 s6L
Caunt 100/100
Uit Ches PRss Uit Ches PRss
10 gBfHEX 10 apf2
0 0
| | i |
I 1
£ AT 002 ke o . £ AT 002_kEL o -
CFEAT5 Gz 1001 pts 7.66 MHz/  T6.608 MHz | (CFEATS GHz 1001 pts 7.72 MHa/ in 77,248 MHz
2 Result Summary 2 Result Summary
Sub Block A Center 6.17 Gtz Sub Block A Center 642 Gtz Peok Power 5,79 dém RBW 300.000 kHz
-38.304 Mz 28726 Mz 300.000 kHz iz 46 dBm 3 . 38,524 MHz -2B.965 MHz iz .30 dBm .
-28.728 Mz -19.152 Mz 300,000 kHz 6.14631 GHz -65.65 dBm -59.94 dB -19.94d8 -28.568 Mz 19312 Mz 300,000 kHz 638607 GHz 65.53 dBm 5974 dB
-19.152 Mz 10576 MHz 300.000 khz 6.16439 GHz -39.74 dBm -34.04 d -14.04d8 -19.312 MHz 10656 MHz 300.000 khz 6.40431 GHz -39.76 dBm 339748
10576 MHz 5576 Miiz 300.000 kHz 6.16446 GHz 3935 dBm -3365dB 136548 -10.656 MHz 5,656 Miiz 300.000 khz 6.40439 GHz 38,40 dBm -3361d8
9576 MHz 10576 Mz 300.000 Ktz 6.18554 GHz 39,14 dBm 3343 dB 13.43d8 9656 Mz 10,656 MHz 300,000 kHz 6.42561 GHz -33.99 dBm 3120 dB
10576 Mtz 19152 MHz 300,000 khz 6.18561 GHz -39.50 dBm 33.80 dB 138048 10,656 Mtz 19312 MHz 300,000 khz 6.42568 GHz -40.49 dBm 34.70 dB
19152 Mz 28728 MH: 300,000 khiz 620369 GHz 6550 dBm 53.80 dB 19.80 dB 19312 Mz 28,966 MHz 300,000 kHz 5.44393 GHz -65.44 dBm 5664 dB
28,728 Wihz 38304 Mz 300,000 khz 6.20476 GHz -65.43 dBm -59.13 dB -19.73dB 28,968 MHz 38624 Mz 300,000 khz 6.44524 GHz -65.28 dBm 59.49 di
[ e Ready

05:08:01 PM  05/28/2024

05:13:07 PM 05/28/2024

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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Plot on Channel 6535 MHz Plot on Channel 6695 MHz

£ £
o X
s | o
Ref Level 2000 dBm  Offset 25,64 dB Mode FFT SGL Ref Level 2000 dBm  Offset 25,60 dB Mode FFT SGL
Count 100/100 Count 100/100
1 Spectrum Emission Mask 1 Avg [l Spectrum Emission Mask 1R
Limit Che #hss Limit Che #hss
104pE20 10dBR20
o o

i AT o02_feL o ~

F6.535 GHr 007 pts 7.67 e/ pon 16,672 MHz | |CF6.695 GRe 007 pts 7.73 Wie/ Span 77,340 WAz
2 Result Summary 2 Result Summary
Sub Block A Center 6.54 GHz Peak Power -5.31dBm REW 300.000 kHz Sub Block A Center 6.70 GHz Peak Power -5.08 dBm REBW 300.000 kHa
38.336 MHz 1751 W 300.000 kHz iz .9 dBm 50, 3BET2 MKz 29.008 Wz 300.000 kHz iz 84 dBm -20.
-28.752 MHz 19.168 MHz 300,000 kHz 6.50629 GHz -66.43 dBm -61.11 dB. -29.004 MHz 19336 MHz 300,000 kHz 6.66603 GHz -65.90 dBm -60.82 dB -20.82 dB
-19.168 MHz 10,584 MHz 300.000 kHz 6.52438 GHz -39.19dBm -33.87dB -19.336 MHz 10.668 MHz 300000 kHz 6.68429 GHz -39.55 dBm -34.47 dB -14.47 dB
-10.584 MHz 9584 MHz 300.000 kHz 6.52445 GHz -38.88 dBm -33.56dB -10.668 MHz 5668 MHz 300.000 kHz 6.68437 GHz -39.14 dBm -34.06 dB -14.06 dB
9584 MHz 10584 MHz 300,000 kHz 6.54555 GHz -39.81 dBm -34.49 dB 9668 MHz 10.668 MHz 300,000 kHz 6.70563 GHz -40.97 dBm -35.89 dB -15.89 dB
10.584 MHz 19168 MHz 300,000 kHz 6.54562 GHz -40.27 dBm -34.96 dB 10,668 MHz 19336 MHz 300,000 kHz 6.70571 GHz -41.50 dBm -36.42 dB -16.42 dB
19,168 Mz 28752 WiHiz 300000 kHiz 656371 GHz 6626 dBm 60.95dB 19336 Mz 25,004 MiHz 300000 kHiz 6.72397 GHz -66.02 dBm -60.94 dB 2094 d8
28752 MHz 38336 MHz 300.000 kHz 6.56402 GHz -66.20 dBm -60.88 dB 29.004 MHz 38672 MHz 300.000 kHz 6.72621 GHz -65.92 dBm -60.84 dB -20.84 dB
sty R ooy R S
05:16:45 P 05/28/2024 05:20:33 B 05/28/2024
£
L]
Ref Level 20,00 dBm  Offset 25,65 B Mode FFT s6L
Count 100/100
it Ches!
104B520
0.
[ |
i .
(CF6.855 G 007 pts MKz pon 15.968 MHz
2 Result Summary
Sub Block A Center 6.86 GHz Peak Power -4.32dBm REW 300.000 kHz
37,584 Mk 8438 Wz 300.000 kHz iz .87 dBm
-28.438 MHz 18992 MHz 300,000 kHz 6.82655 GHz -65.03 dBm
-18.592 Mz 10.496 MHz 300.000 kHz 6.84447 GHz -38.19 dBm
-10.4%6 MHz 5,496 MHz 300000 kHz 6.84454 GHz -37.83 dBm
9.496 MHz 10.496 MHz 300,000 kHz 6.86546 GHz -38.33 dBm
10496 MHz 18.992 MHz 300,000 kHz 6.86553 GHz -38.71 dBm
18592 MiHz 28488 MHz 300,000 kHz 6.88345 GHz 6484 dBm
28488 MHz 37.984 MHz 300.000 kHz 6.88527 GHz -64.66 dBm

05:22:58 BM 05/28/2024

TEL: 886-3-327-0868 Page Number 1 A2-10 of 42
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MIMO <Ant. 8+9(9)>
EUT Mode 802.11a

Plot on Channel 5935 MHz Plot on Channel 5955 MHz

RefLevel 20.00dBm  Offset 2592 dB Mode FFT s6L RefLevel 20.00dBm  Offset 2582 dB Mode FFT s6L

Count 100/100
1 Spectrum Emission Mas 1 Spectrum Emission Mask
Uit Ches PRSS Uit Ches PRss
10.aBR2% 10qab2
o, o,
— i | ——

{ \ | |

T T ] T
EM_LIMIT_002_REL 0 t0 TIMIT 002 REL O

' / \

CF5.935 Ghz 1001 pts 7,66 MHz/ 76,576 MHz | [CF5.955 Gz 1001 pts 7.73 MiHa/ Span 77.28 Mz

2 Result Summary 2 Result Summary
Sub Block A Center 5.93 GHz Sub Block A Center 5.96 GHz

-38.288 Mz 28716 MHa 300,000 kiz iz .12 dBm E 18, 38,540 Mz -28.980 MHa iz ’
-28.716 MHz 19144 MHz 300,000 kHz 5.90632 GHz -66.91 dBm -58.23dB 182348 -28.580 Mz 19320 MHz 300,000 kHz 5.92606 GHz -19.93d8
-19.144 Mz -10572 Mz 300.000 kHz 5.92439 GHz -41.99 dBm -3330dB 133048 -19.320 Mz 10660 MHz 300.000 khz 5.94430 GHz -39.77 dBm 13794l
10572 MHz 5572 Wiz 300,000 kHz 5.92447 GHz -41.68 dBm -33.00 4B 130048 -10.660 Mz -9.660 MHz 300.000 kHz 5.04438 GHz 3839 dBm 134148

9572 Mz 10572 MHz 300000 kliz 5.84553 GHz -41.92 dBm 33.3dB 133d8 9,660 Mz 10660 MHz 300000 khz 5.96562 GHz -39.65 dBm 1367dB
10572 Mz 19.144 MHz 300,000 kHz 5.94561 GHz -42.41 dBm 337248 137248 10,660 Mtz 19.320 MHz 300,000 khz 5.96570 GHz -40.16 dBm 141848
19,144 WKz 26.716 WHz 300,000 kHiz 596368 GHz 66.76 dBm -58.08 dB 1808 dB 19320 MKz 26930 WHz 300,000 khiz 5.98394 GHz -65.93 dBm 2001 dB
28716 MHz 38288 MH: 300,000 kHz 5.954 98 GHz -66.73 dBm -58.04 dB -18.04d8 28,980 MKz 38640 MH: 300,000 khz 5.98433 GHz -66.12 dBm 20.14 dB
weaty [ i
02:11:4% P 05/30/2024 11:58:27 MM 05/28/2024

Plot on Channel 6175 MHz Plot on Channel 6415 MHz

MultiVies Spectrum -
Reflovel 2000d8m  Offsct 258508 Mode FFT s6L Reflovel 2000d8m  Offsct 258108 Mode FFT sl
Caunt 100/100
Uit Ches) oSS Uit Ches) oSS
10aRE2 10qa
0 0
i fm ) i —
T \ ] 1
I I !
i AT oo2_reL o g - A AT o B N
G675 GHz 001 pts 7.75 MHz/ n T7.504 MHz | |GF 6415 GHz 001 pts 7.3 Wy Span 77.26 Mz
2 Result Summary 2 Result Summary
Sub Block A Center 6.17 Ghz Sub Block A Center 6.42GHz Pesk Power 5,76 dBm REW 300,000 kHz
38752 Mz -29.064 Mz 300.000 bz iz .19 dBm ELX 18, 38,540 Mz -28.980 MHa 300.000 bz iz 14 dBm 59,
-29.064 Mz -19.376 MHz 300,000 kHz 614597 GHz -65.89 dBm -59.71dB -1971d8 -28.580 Mz 19320 MHz 300,000 kHz 638606 GHz 65.38 dBm -59.62 dB
-19.376 Mz 10688 MHz 300.000 khz 6.16427 GHz -39.91 dBm 337348 1371348 -19.320 Mz 10660 MHz 300.000 khz 6.40430 GHz -39.87 dBm 341148
-10.688 Mz -5.686 Miiz 300.000 kHz 6.16435 GHz 3952 dBm 333548 133548 -10.660 Mz -9.660 MHz 300.000 khz 6.40438 GHz -3855dBm -3379d8
9,683 MiHz 10,688 Miz 300.000 Ktz 6.18565 GHz 3950 dBm 333248 133248 9660 Mz 10,660 MHz 300,000 kitz 6.42562 GHz -33.22dBm 33468
10,688 Mz 19376 Miz 300,000 Kz 6.18573 GHz 4001 dBm -33.83dB 13.83dB 10.660 Witz 19320 Mz 300,000 ktiz 6.42570 GHz -33.71 dBm -3385d8
19376 Mz 25,064 MHz 300,000 khiz 6.20403 GHz 6571 dBm -59.50dB 1954dB 19320 Mz 28.980 MHz 300,000 kHz 644394 GHz 6550 dBm -50.74dB
29.064 MHz 38752 Mz 300,000 kHz 6.20441 GHz -65.89 dBm -59.72 dB 19.72dB 28,580 WiHz 38640 MH: 300,000 khz 6.44487 GHz -65.54 dBm -59.78 di
weaty weocy [
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR440146l

Plot on Channel 6535 MHz

O

Plot on Channel 6695 MHz

£

L] QX
Ref Level 20,00 dBm  Offset 25,69 4B Mode FFT s6L Ref Level 20,00 dBm  Offset 25,84 0B Mode FFT st
Count 100/100 Count 100/100
' Spectrum Emission Mask 1Rm Avg [l Spectrum Emission Mask 1k
Lt #pss it Ches! #pss
104BEE2% 104pE20
0. 0.
i — ™ T
I | f 1
| T T
i AT _o02_feL o
F6.535 GHr 007 pts 7.72 e/ pon 17,181 MHz | |CF6.695 GRe 007 pts 7.82 Wie/ Span 78.20 WH:
2 Result Summary 2 Result Summary
Sub Block A Center 6.54 GHz Peak Power -5.83 dBm REW 300.000 kHz Sub Block A Center 6.70 GHz Peak Power -5.47 dBm REBW 300.000 kHa
38,592 MKz 78941 Wz 300.000 kHz iz .76 dBm 39.120 MKz 29340 Mz 300.000 kHz iz . -50.
28,904 Mz 19296 MHz 300,000 kHz 09 GHz -66.13 dBm 29300 Mz 19.560 MHz 300,000 kHz 6.66570 GHz 64.81 dBm -59.34d8
19.29 Mz 10,648 MHz 300000 kHz 6.52431 GHz -39.80 dBm 19.560 MHz 10.780 MHz 300000 kHz 6.68418 GHz -40.22 dBm -34.75 dB
10,648 MHz 9648 MHz 300.000 kHz 6.52439 GHz -39.36 dBm 10,780 Mz 5780 Mz 300.000 kHz 6.68426 GHz -39.86 dBm -34.404
9648 MHz 10,648 MHz 300,000 kHz 6.54561 GHz -39.22 dBm 9.780 MKz 10.780 MHz 300,000 kHz 6.70574 GHz -39.88 dBm -34.41 dB
10,648 MHz 19.296 MHz 300,000 kHz 6.54569 GHz -39.68 dBm 10.780 MHz 19560 MHz 300,000 kHz 6.70582 GHz -40.36 dBm 34.89 dB
19,356 Mz 28944 MiHz 300000 kHiz 656391 GHz 6613 dBm 19,560 Mz 29340 MiHz 300000 kHiz 6.72430 GHz -64.81 dBm 5935 dB
28,944 MHz 38592 MHz 300.000 kHz 6.56414 GHz -66.26 dBm 29.340 MHz 39.120 MHz 300.000 kHz 6.72501 GHz -64.88 dBm -59.41 d8
. |

04:17:34 BM 05/28/2024

Plot on Channel 6855 MHz

O

o
Ref Level 2000 dBm  Offset 25.92 dB Mode FFT SGL
Count 100/100
1 Spectrum Emission Mask g
Limit Che
108k

0

04:21:23 PM 05/28/2024

04:23:47 BM 05/28/2024

(CF6.855 G 007 pts 781 e/ pon 78,144 MHz
2 Result Summary
Sub Block A Center 6.86 GHz Peak Power -5.56 dBm REW 300.000 kHz
39.072 MHz 29308 Wz 300.000 kHz iz . E -18.
29304 Mz 19536 MHz 300,000 kHz 6.82574 GHz -64.53 dBm -58.97 dB -1897dB
19,536 MHz 10.768 MHz 300000 kHz 6.84419 GHz -40.04 dBm
10.768 MHz -5.768 MHz 300000 kHz 6.84427 GHz -39.66 dBm
9.768 MHz 10.768 MHz 300,000 kHz 86573 GHz -39.85 dBm
10.768 MHz 15536 MHz 300,000 kHz 6.86581 GHz -40.29 dBm
19536 MHz 5304 MHz 300,000 kHz 6.88426 GHz 6450 dBm - dB
29304 MHz 39072 MHz 300.000 kHz 6.88778 GHz -64.49 dBm -58.93 dB.
|
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